
MITSUBISHI 
 

三菱工業用ÿシン部品カタログ 

Industrial Sewing Machine Parts Catalog 

 

 

Model  PLK‐G2516R 

 

 

 

 

 

 

 

目      次 CONTENTS Page

A 本 体 構 成                     Construction ················································································ 1 

B 本 体 関 係                  ÿÿĀ    Arm bed & it�s accessories ÿÿĀ   ······················································ 2 

C 本 体 関 係                  ÿĀĀ    Arm bed & it�s accessories ÿĀĀ   ······················································ 4 

D 本 体 関 係                  ÿāĀ    Arm bed & it�s accessories ÿāĀ   ······················································ 6 

E 縫 い 機 構                  ÿÿĀ    Sewing mechanism ÿÿĀ   ······························································· 8 

F 縫 い 機 構                  ÿĀĀ    Sewing mechanism ÿĀĀ   ······························································· 10 

G 中  押  え  機  構  ÿÿĀ    Presser bar lifting mechanism ÿÿĀ   ················································· 12 

H 中  押  え  機  構  ÿĀĀ    Presser bar lifting mechanism ÿĀĀ   ·················································· 14 

J 糸 切 り 機 構                     Thread trimming mechanism ·························································· 16 

K X － Y テ ー ブ ル 機 構 X-Y table mechanism····································································· 18 

L 外 押 え 機 構                  ÿÿĀ    Work holder mechanism ÿÿĀ   ························································· 20 

M 外 押 え 機 構                  ÿĀĀ    Work holder mechanism ÿĀĀ   ························································· 22 

N ワ イ パ ー 機 構                     Wiper mechanism ········································································ 24 

P 給 油 機 構                     Oil lubrication mechanism ······························································ 26 

Q 配 線 ・ 配 管 関 係                     Cable component & Pneumatic control unit ······································ 28 

R テ ー ブ ル 関 係                     Table & Stand ··············································································· 30 

S 付 属 品                   ÿÿĀ    Accessories ÿÿĀ   ·········································································· 32 

T 付 属 品                   ÿĀĀ    Accessories ÿĀĀ   ·········································································· 34 

U オ プ シ ョ ン パ ー ツ                     Option parts ················································································· 36 

 索 引                     Index ·························································································· 38 

 

P � 247  200903 



部品コード~採番形式 

MITSUBISHI SPARE PARTS No. Designation system 

 

1.  部品コード{tいv CONCERNING PARTS CODE. 

部品をご注文u¼»場合は1部品コードをお知¹せく�uい。 

Please inform the part number, when these parts are ordered. 

品名
Description

品名
Description

Top cover
øップカðー

úベネ¸
Screw(Pan head screw)

Standard Parts
一般品

共通小物部品
Common Parts(         )

(        )

 M4
Screw size M4
ネ¸形

(2)(1)

M 9

M H
(3) (4)

0 4

2 7

screw 6
Length of
ネ¸長u 6 P

(6)

0

2

(5)

1

A
(7)

0

6

Example[      ]例

(        )一般品
Standard Parts

Common Parts
共通小物部品(         )

Specification(1)

PLK-G2516R

PLK-G
PLK-G Series

系列

共通小物部品
Common parts

Sewing machine parts
ÿシン部品

仕様(1)

Standard
標準

(2)
Specification(2)
仕様

Model No.

Sewing machine model

※M

9M

(1) (2) (3) (4)

機種系列

型名

※
(6)(5) (7)

Specification
仕様

Sewing machine parts
ÿシン部品

(9)(8)

3 7

0 0

(8) (9)

 

2.  変更þーク{tいv CONCERNING MODIFICATION MARK. 

変更þーク欄{＊記号~あ»部品は1形状1寸法zy~変更履歴があります~w1ご注文~際{はご使用~製品~

製造番号x合わせvご覧く�uい。 

The parts marked with * in the modification column has been changed the shape or size etc. So when these 

modified parts are ordered please inform the serial number of the sewing machine. 
 

注：一般品{tいv~機種型名は1そ~部品が最初{使用u¼�機種型名を示します。

従sv長期{わ�»場合は1機種~改廃が行わ¼»�め1当初~機種以外~機種w

使用u¼vい»場合があります。 

  Sewing machine Models, of Standard Parts are Indicated model of these parts 

are registered firstly. Parts are used for not only the indicated model, but also 

another models, in reason of New development, improvement after. 



注1 : Fig.No.~採番しvいzい部品�単体w支給するこx�wきません。セット{v支給いたします。

Remarks 1) The parts which Fig.No. are not marked are not available individually.  
 It can be supplied with the whole component.

Cotton stand
糸立て台

操作パネû
Operation panel

Table & stand
テーöû

Control box
制御盤

ミシン頭部
Sewing Machine head

Foot switch
õットスイッチ

ガスス÷úング
Gas spring

CONSTRUCTION

全体構成A

1 PLK-G2516R



 

ARM BED & IT'S ACCESSORIES

本体関係(1)B

2

107

104

137
138

(103)

105

(111)

108
109

(103)

111

106

(114) 140

(103)

(103)

(103)

(102)

139

135,136
119 121

129

(120)

125

123

124

128

127

122

126

(111)
115

116

145

102

113

112

101

120

114

141
110

148
147

(101)

144

103

(103)

142

143

117

(139)

146

150

149

132
131

130

133

134

118

(106)



[B］本体関係(1)
  ARM BED & IT'S ACCESSORIES(1)  

    Fig 変更 部品コード 品     名 Description 数量
    no. Mod. Parts no. Amt. Req.

B 101 M96002017 ďﾌĔｨĐĊĀﾄ M6X12･････････････････････････Safety socket bolt M6X12･･････････････ 4

☆ B 102 MB61A0601 ﾄāēĊăđ･･････････････････････････････････ Mounting plate･････････････････････････ 2

B 103 M91054004 SW-PWﾌĀĀĄăĖﾍÿÿｼÿ M4X8････････････････Screw M4X8･･･････････････････････････ 26

B 104 MH10A0742 ﾌđ･･･････････････････････････････････････ Cover･･････････････････････････････････ 1

B 105 M91304080 ｺÿĆďÿ φ13･･･････････････････････････････Rubber plug φ13･･･････････････････････ 1

B 106 M90883080 ｺÿĆďÿ φ8.8･･････････････････････････････ Rubber plug φ8.8･･････････････････････ 3

B 107 MH27A0339 ĂｰĆｼÿÿĄﾌÿćāÿｰ･･････････････････････････ Cover･･････････････････････････････････ 1

B 108 MH27A0849 X-Yﾓｰđćāÿｰ･････････････････････････････X-Y Motor cover･･･････････････････････ 1

B 109 M91071004 SW-MWﾌĀĀĄăĖﾍÿÿｼÿ M4X8･･･････････････ Screw M4X8･･･････････････････････････ 6

B 110 MH27A4339 ĂｰĆĐĉćÿćāÿｰ････････････････････････････Cover･･････････････････････････････････ 1

B 111 M91182080 ｺÿĆďÿ φ11.8･････････････････････････････Rubber plug φ11.8･････････････････････ 4

B 112 MH10A0691 ćÿĎĊĀﾄ･･･････････････････････････････････Gasket･････････････････････････････････ 1

B 113 MH10A0830 ćÿăđ･････････････････････････････････････Face cover･････････････････････････････ 1

B 114 M91333004 SW-PWﾌĀĀĄăĖﾍÿÿｼÿ M5X16･･･････････････Screw M5X16･･････････････････････････ 7

B 115 M90908003 ĄĂĀĀÿｼÿ 9/64(40)X6･････････････････････ Screw 9/64(40)X6･･････････････････････ 1

☆ B 116 MG43A1181 ăﾄĂÿĖă･･････････････････････････････････ Thread guide･･･････････････････････････ 1

B 117 M91011004 ﾌĀĀĄăĖﾍÿÿｼÿ M4X6･･･････････････････････ Screw M4X6･･･････････････････････････ 1

B 118 M91910080 ｺÿĆďÿ φ19･･･････････････････････････････Rubber plug φ19･･･････････････････････ 3

B 119 M95005017 ďﾌĔｨĐĊĀﾄ M5X10･････････････････････････Safety socket bolt M5X10･･････････････ 4

B 120 MH27A0359 ćāÿｰćÿăﾄÿ････････････････････････････････ Cover guide････････････････････････････ 2

B 121 ME20A0352 ďĀﾄćĀｰ･･････････････････････････････････ Set collar･･････････････････････････････ 2

B 122 MH27A0361 ćĊćÿÿ････････････････････････････････････Latch･･････････････････････････････････ 1

B 123 MH27A0420 ｺĔăăđ････････････････････････････････････Plate･･･････････････････････････････････ 1

B 124 M96008017 ďﾌĔｨĐĊĀﾄ M6X10･････････････････････････Safety socket bolt M6X10･･････････････ 1

B 125 MH27A0650 ﾛｰăĀﾄĀﾌÿ･････････････････････････････････Knurled knobs･･････････････････････････ 1

B 126 M90906003 ĄĂĀĀÿｼÿ 9/64(40)X3.2････････････････････Screw 9/64(40)X3.2････････････････････ 2

B 127 MH27A2339 ćĄćāÿｰ･･････････････････････････････････ Hook cover････････････････････････････ 1

B 128 M90511065 Ećÿđﾄćą 6････････････････････････････････ E-type retaining ring 6･･････････････････ 2

B 129 MH27A0454 ｼÿĉ･･･････････････････････････････････････Shaft･･････････････････････････････････ 1

B 130 MH27A1650 ﾛｰăĀﾄĀﾌÿ･････････････････････････････････Knurled knobs･･････････････････････････ 1

B 131 M90856004 ﾌĀĀĄăĖﾍÿÿｼÿ M3X6･･･････････････････････ Screw M3X6･･･････････････････････････ 1

☆ B 132 MS02A1101 āāĂĖăđ･･････････････････････････････････Needle plate･･･････････････････････････ 1

☆ B 133 M90605010 ČĀÿｼÿ 3/32(56)X2.8･･････････････････････ Screw 3/32(56)X2.8････････････････････ 2

☆ B 134 M90990002 ĀĀÿｼÿ M4X8･･････････････････････････････Screw M4X8･･･････････････････････････ 10

B 135 MH27A0470 Ďﾍÿāăđ･･･････････････････････････････････Slide plate･････････････････････････････ 1

☆ B 136 MB62A0797 ăｺÿﾌｨĂĆ･････････････････････････････････ Film sheet･･････････････････････････････ 1

B 137 M95002017 ďﾌĔｨĐĊĀﾄ M5X12･････････････････････････Safety socket bolt M5X12･･････････････ 6

B 138 M90511050 ﾐćÿĈČÿćÿÿ 5･･････････････････････････････ Washer 5･･･････････････････････････････ 6

☆ B 139 MB25A0426 ČČąćĖĉÿ･････････････････････････････････Bracket････････････････････････････････ 2

B 140 MH27A1849 ｼĀｼÿĉﾓｰđćāÿｰ･･･････････････････････････ Main shaft motor cover･････････････････ 1

B 141 MH27A0776 YｼÿĉﾍÿĂﾄćāÿｰ････････････････････････････Cover･･････････････････････････････････ 1

B 142 MH27A3339 YĉﾄÿĄｼÿĉćāÿｰ････････････････････････････ Cover･･････････････････････････････････ 1

B 143 MH27A1339 ćāÿｰ･････････････････････････････････････ Cover･･････････････････････････････････ 1

B 144 MH27A0551 ÿĂēĒÿĄďēăđ･････････････････････････････Adjustment plate･･･････････････････････ 1

B 145 M91382045 ĖĀﾄ M5･･･････････････････････････････････Nut M5･････････････････････････････････ 1

B 146 M95012020 ﾛĀćĉĂĖēĈﾄćÿｼÿ M5X20･･････････････････ Screw M5X20･･････････････････････････ 1

B 147 M95003021 ﾛĀćĉĂĖēĈăÿĂﾄ M5X12･･･････････････････ Socket bolt M5X12･････････････････････ 2

B 148 MH27A5339 YｼÿĉĄĊﾌÿćāÿｰ････････････････････････････Cover･･････････････････････････････････ 1

B 149 MH27A0742 ﾌđ･･･････････････････････････････････････ Cover･･････････････････････････････････ 1

B 150 M94005022 ﾛĀćĉĂĖēĈăÿđÿăÿĂﾄ M4X8････････････････Bolt M4X8･････････････････････････････ 4

☆印はPLK-E2516R共通部品を示します。
☆ indicates PLK-E2516R common parts.  3 PLK-G2516R



112

127

120

125

109

901

118

114
128

111

117
(105)

110

116

115

107

106

104
103

102

101

108

121

122

113

123

126

119

124105

902

本体関係(2)
ARM BED & IT'S ACCESSORIES(2)

C

4  

150

141

(132)

137

140

138

142

(121)

148

139

133

136

143

132

135

130

129

134

145

131

(132)

146

903

144

149

(124)

147

(124)

(117)

904



[C］本体関係(2)
  ARM BED & IT'S ACCESSORIES(2)  

    Fig 変更 部品コード 部品名 Description 数量
    no. Mod. Parts no. Amt. Req.

C 101 M90920002 ĀĀÿｼÿ 9/64(40)X6.5･･･････････････････････Screw 9/64(40)X6.5････････････････････ 1

C 102 MF13A0551 ĒÿĄďēăđ･････････････････････････････････Adjustment plate･･･････････････････････ 1

C 103 MF13A0950 ăāÿｰ･････････････････････････････････････ Lever･･････････････････････････････････ 1

C 104 M90939002 ĀĀÿｼÿ 9/64(40)X11･･･････････････････････ Screw 9/64(40)X11･････････････････････ 1

C 105 M70535065 Ećÿđﾄćą 5････････････････････････････････ E-type stop ring 5･･････････････････････ 2

C 106 MF13A0750 ﾌÿĀｼĀ････････････････････････････････････ Spacer･････････････････････････････････ 1

C 107 MH10A0348 ćĆｼÿĉ････････････････････････････････････Cam shaft･･････････････････････････････ 1

C 108 MF13A0793 ăÿĀÿÿČÿ･･･････････････････････････････････Bobbin cushion･････････････････････････ 1

C 109 MH27A0191 ăﾄĄĈｼÿĉ･･････････････････････････････････Bobbin winder shaft････････････････････ 1

C 110 MF13A2191 ăﾄĄĈđÿăĉﾐđĔ･････････････････････････････Bobbin winder base assy････････････････ 1

C 111 MF13A0192 ăđāÿÿ････････････････････････････････････Leaf spring･････････････････････････････ 1

C 112 MF13A0572 ēĂĄĈāÿÿ･････････････････････････････････Spring･･････････････････････････････････ 1

C 113 MF13A0191 ăﾄĄĈĄĔÿĉﾐđĔ････････････････････････････ Bobbin winder shaft holder assy･････････ 1

C 114 MF13A0350 ăﾄĄĈćĆ･･････････････････････････････････Bobbin winder cam･････････････････････ 1

C 115 M95002020 ﾛĀćĉĂĖēĈﾄćÿｼÿ M5X6･･･････････････････ Screw M5X6･･･････････････････････････ 1

C 116 MH10A0194 ăﾄĄĈĉÿĂĄ････････････････････････････････ Bobbin winder wheel････････････････････ 1

C 117 M91053020 ﾛĀćĉĂĖēĈﾄćÿｼÿ M4X6･･･････････････････ Screw M4X6･･･････････････････････････ 3

C 118 MH10A0417 ｺÿĆą･････････････････････････････････････ Rubber ring････････････････････････････ 1

C 119 M91150003 ĄĂĀĀÿｼÿ 11/64(40)X8････････････････････ Screw 11/64(40)X8･････････････････････ 3

C 120 MH27A0600 ﾄĀﾌĀćāÿｰ･････････････････････････････････ Top cover･･････････････････････････････ 1

☆ C 121 M91602046 ēĄﾐĖĀﾄ･･････････････････････････････････ Thumb nut･････････････････････････････ 2

☆ C 122 MM11A0702 āÿÿĂÿĖă･････････････････････････････････Spring guide････････････････････････････ 1

☆ C 123 MM11A0245 ąÿĎăāÿÿ･････････････････････････････････Thread tension spring･･･････････････････ 1

☆ C 124 MF10A0555 ĒÿĄｼČÿĀ･････････････････････････････････ Thread tension discs･･･････････････････ 6

☆ C 125 MS14A0553 ĒÿĄｼăÿĄ･････････････････････････････････ Thread tension stud････････････････････ 1

☆ C 126 MS14A1180 ăﾄĂÿĖă･･････････････････････････････････ Thread guide･･･････････････････････････ 1

☆ C 127 MG75A1476 ĎﾍĀｰČ･･･････････････････････････････････ Spacer･････････････････････････････････ 1

C 128 M91331004 SW-PWﾌĀĀĄăĖﾍÿÿｼÿ M5X12･･･････････････Screw M5X12･･････････････････････････ 6

C 129 M91054004 SW-PWﾌĀĀĄăĖﾍÿÿｼÿ M4X8････････････････Screw M4X8･･･････････････････････････ 1

C 130 MH10A0584 ĔÿĀÿÿćāÿｰ･･･････････････････････････････ Thread take-up lever guard･････････････ 1

☆ C 131 MF10A0181 ăﾄĂÿĖă･･････････････････････････････････ Thread guide･･･････････････････････････ 1

C 132 M91011004 ﾌĀĀĄăĖﾍÿÿｼÿ M4X6･･･････････････････････ Screw M4X6･･･････････････････････････ 4

☆ C 133 MF70A1180 ăﾄĂÿĖă･･････････････････････････････････ Thread guide･･･････････････････････････ 1

C 134 M95004020 ﾛĀćĉĂĖēĈﾄćÿｼÿ M5X8･･･････････････････ Screw M5X8･･･････････････････････････ 1

☆ C 135 M90204060 ĀĀÿ･･･････････････････････････････････････Pin････････････････････････････････････ 1

C 136 M90901002 ĀĀÿｼÿ 9/64(40)X4････････････････････････ Screw 9/64(40)X4･･････････････････････ 1

☆ C 137 MF10A0709 ﾌÿĀｼĀ････････････････････････････････････ Regulator casing･･･････････････････････ 1

C 138 M91501085 Oāÿĉÿ････････････････････････････････････ O-ring･････････････････････････････････ 1

☆ C 139 MF10A0187 ăﾄﾄāāÿÿ･･････････････････････････････････Thread take-up spring･･････････････････ 1

☆ C 140 MF10A0553 ĒÿĄｼăÿĄ･････････････････････････････････ Thread tension stud････････････････････ 1

☆ C 141 MM11A0556 ĒÿĄｼČÿĀĆČą･････････････････････････････Disc retaining plate･････････････････････ 1

☆ C 142 MN52A1245 ąÿĎăāÿÿ･････････････････････････････････Thread tension spring･･･････････････････ 1

☆ C 143 MT60A0802 Ąąāﾄÿć･･･････････････････････････････････ Thumb nut revolution stopper･･･････････ 1

☆ C 144 M91610046 ēĄﾐĖĀﾄ･･････････････････････････････････ Thumb nut･････････････････････････････ 1

☆ C 145 MG43A0181 ăﾄĂÿĖă･･････････････････････････････････ Thread guide･･･････････････････････････ 1

C 146 M91084004 ﾌĀĀĄăĖﾍÿÿｼÿ M4X6･･･････････････････････ Screw M4X6･･･････････････････････････ 1

C 147 MH10A0553 ĒÿĄｼăÿĄ･････････････････････････････････ Thread tension stud････････････････････ 1

C 148 MH10A0245 ąÿĎăāÿÿ･････････････････････････････････Thread tension spring･･･････････････････ 1

C 149 MH10A2181 ăﾄĂÿĖă･･････････････････････････････････ Thread guide･･･････････････････････････ 1

C 150 MH10A3181 ăﾄĂÿĖă･･････････････････････････････････ Thread guide･･･････････････････････････ 1

C 901 MH27E0190 ăﾄĄĈĐĄĒĉﾐđĔ････････････････････････････Bobbin winder complete････････････････ 1

☆ C 902 MS14E0180 ĒÿĄďēĈĉﾐđĔ･････････････････････････････Thread tension Regulator assy･･････････ 1

C 903 MH10E0210 ĒÿĄďēĈĉﾐđĔ･････････････････････････････Thread tension Regulator assy･･････････ 1

C 904 MH27E0550 ăﾄĒÿĄďēĈĉﾐđĔ･･････････････････････････ Thread tension Regulator assy･･････････ 1

☆印はPLK-E2516R共通部品を示します。
☆ indicates PLK-E2516R common parts.  5 PLK-G2516R



106

(106)

102

108

101

107

103

105

104

(102)

116

115

110

111

117

114

(109)

(115)

109

119

120

113

(116)

118

112

(111)

 

本体関係(3)
ARM BED & IT'S ACCESSORIES(3)

D

6



[D］本体関係(3)
  ARM BED & IT'S ACCESSORIES(3)  

    Fig 変更 部品コード 品     名 Description 数量
    no. Mod. Parts no. Amt. Req.

D 101 MH27A0226 ｼÿｬāÿĀćÿăﾄÿ･･･････････････････････････････Shutter guide･･････････････････････････ 1

D 102 MH27A0606 ÿｼÿăđ････････････････････････････････････Plate･･･････････････････････････････････ 2

☆ D 103 MA20A0458 ｼÿｬāÿĀ･･･････････････････････････････････ Shutter････････････････････････････････ 1

D 104 M91058004 SW-PWﾌĀĀĄăĖﾍÿÿｼÿ M4Ｘ6････････････････Screw M4Ｘ6･･･････････････････････････ 2

D 105 MH27A0601 ｼÿｬāÿĀﾄāēĊăđ････････････････････････････Shutter adapter････････････････････････ 1

D 106 M90853002 ĀĀÿｼÿ 1/8(40)X4･････････････････････････ Screw 1/8(40)X4･･･････････････････････ 4

D 107 MH27A0476 ĎﾍĀｰČ･･･････････････････････････････････ Spacer･････････････････････････････････ 2

D 108 M90862004 PČĀÿｼÿ M3Ｘ12･･･････････････････････････Screw M3X12･･････････････････････････ 4

D 109 MH27A6339 XăﾄÿĄćāÿｰĉﾐđĔ･･････････････････････････ X-movable plate assy･･･････････････････ 2

D 110 MH27A7339 XćāÿｰăđĉﾐđĔ (Āđÿā)･･････････････････････X-cover plate assy (L)･･････････････････ 1

D 111 M90971004 SW-PWﾌĀĀĄăĖﾍÿÿｼÿ M3X10･･･････････････Screw M3X10･･････････････････････････ 6

D 112 MH27A1359 ćāÿｰćÿăﾄÿĉﾐđĔ (Ąｼﾛ)･････････････････････ Cover guide assy (rear)･････････････････ 1

D 113 MH27A1476 ĎﾍĀｰČ･･･････････････････････････････････ Spacer･････････････････････････････････ 1

D 114 MH27A8339 XćāÿｰăđĉﾐđĔ (ﾐĈÿ)･･･････････････････････ X-cover plate assy (R)･･････････････････ 1

☆ D 115 M90990002 ĀĀÿｼÿ M4X8･･････････････････････････････Screw M4X8･･･････････････････････････ 8

D 116 MH27A9339 X-Yćāÿｰ･････････････････････････････････ X-Y cover･････････････････････････････ 2

D 117 MH27A2476 ĎﾍĀｰČĉﾐđĔ (Āđÿā)････････････････････････ Spacer assy (L)････････････････････････ 1

D 118 MH27A3476 ĎﾍĀｰČ･･･････････････････････････････････ Spacer･････････････････････････････････ 2

D 119 MH27A4476 ĎﾍĀｰČĉﾐđĔ (ﾐĈÿ)･････････････････････････ Spacer assy (R)････････････････････････ 1

D 120 M91400010 PČĀÿｼÿ M4X8････････････････････････････ Screw M4X8･･･････････････････････････ 4

☆印はPLK-E2516R共通部品を示します。
☆ indicates PLK-E2516R common parts.  7 PLK-G2516R



 

縫い機構(1)
SEWING MECHANISM(1)

E

8

131

905

117

108

109

110

111

120

112

123

125

126

128

(116)

124

122

145
146

(136)

147

149

139

151

904

150

152
136

144

143

142

134
135

133

130

132

129

113

115
114

118
119

141

103

105

106

107

140

116
148

121

(116)

(121)

101

102

127

901

902

903

137

104

138



[E］縫い機構(1)
  SEWING MECHANISM(1)

    Fig 変更 部品コード 品     名 Description 数量
    no. Mod. Parts no. Amt. Req.

E 101 MH10E2848 ｼĀｼÿĉﾓｰđ･･････････････････････････････ Main shaft motor･････････････････････ 1

E 102 M96001017 ďﾌĔｨĐĊĀﾄ M6X16･･･････････････････････Safety socket bolt M6X16･････････････ 8

E 103 M90337065 Cćÿđﾄćą 18･････････････････････････････C-type retaining ring 18･･･････････････ 1

E 104 MF17A1476 ĎﾍĀｰČ B･･･････････････････････････････ Spacer B･････････････････････････････ 2

E 105 M93016050 ĖﾐąĀｼｬ････････････････････････････････ Wave washer･････････････････････････ 1

E 106 MH10A1694 āÿｼｬāÿÿ (Ąą)･･････････････････････････ Command disk (up)･･･････････････････ 1

E 107 MF17A2476 ĎﾍĀｰČ A･･･････････････････････････････ Spacer A･････････････････････････････ 1

E 108 MH10A0694 āÿｼｬāÿÿ (ｼđ)･･･････････････････････････Command disk (down)･････････････････ 1

E 109 MH10A0750 ﾌÿĀｼĀĉﾐ････････････････････････････････Bushing assy･････････････････････････ 1

E 110 M91609020 ﾛĀćĉĂĖēĈﾄćÿｼÿ 1/4(40)X5.5････････････Screw 1/4(40)X5.5････････････････････ 2

E 111 MH10A0682 ﾌĀｰā･･･････････････････････････････････ Pulley････････････････････････････････ 1

E 112 M90409037 SW-PW PĖﾍÿÿｼÿ M4X10････････････････ Screw M4X10････････････････････････ 4

E 113 MH10A1456 ｼÿĉĄĊ･･････････････････････････････････Ball bearing･･････････････････････････ 1

E 114 MH10A0456 ｼÿĉĄĊ･･････････････････････････････････Ball bearing･･････････････････････････ 1

E 115 MH10A1750 ﾌÿĀｼĀ･･････････････････････････････････ Bushing･･････････････････････････････ 1

E 116 M91650020 ﾛĀćĉĂĖēĈﾄćÿｼÿ M6X8･･････････････････Screw M6X8･････････････････････････ 5

E 117 MH27A0230 Ąąｼÿĉ･･････････････････････････････････Upper shaft･･････････････････････････ 1

☆ E 118 MS14A0682 ﾌĀｰā･･･････････････････････････････････ Pulley････････････････････････････････ 1

E 119 M91053020 ﾛĀćĉĂĖēĈﾄćÿｼÿ M4X6･･････････････････Screw M4X6･････････････････････････ 2

E 120 MH10A1722 ĄąｼÿĉĄăđĈÿā･･････････････････････････ Gear･････････････････････････････････ 1

E 121 M95002020 ﾛĀćĉĂĖēĈﾄćÿｼÿ M5X6･･････････････････Screw M5X6･････････････････････････ 3

E 122 MH27A2750 ﾌÿĀｼĀ･･････････････････････････････････ Bushing･･････････････････････････････ 1

E 123 MH27A0456 ｼÿĉĄĊ･･････････････････････････････････Ball bearing･･････････････････････････ 1

E 124 MN10A1456 ｼÿĉĄĊ･･････････････････････････････････Ball bearing･･････････････････････････ 1

E 125 M96001005 ﾛĀćĉĂĖēĈﾄćÿｼÿăÿĄČĈ M6X6･･･････････ Screw M6X6･････････････････････････ 1

E 126 MF13A0767 đăﾐÿĉÿﾍÿĂﾄĉÿĂĄĄą･････････････････････ Belt pulley (upper)････････････････････ 1

E 127 MH10A0364 ćĀﾌĀāÿĉÿ･･･････････････････････････････ Coupling･････････････････････････････ 1

E 128 M90883080 ｺÿĆďÿ φ8.8････････････････････････････Rubber plug φ8.8････････････････････ 1

E 129 MH10A0663 āāăÿĄćđĂ (Ąą)･････････････････････････Needle bar bushing (upper)････････････ 1

E 130 MH27A0660 āāăÿĄ･･････････････････････････････････Needle bar ･･･････････････････････････ 1

E 131 M90500085 Oāÿĉÿ･･････････････････････････････････O-ring･･･････････････････････････････ 1

E 132 MH27A0664 āāăÿĄćđĂ (ｼđ)･････････････････････････ Needle bar bushing (lower)････････････ 1

☆ E 133 MG42A0181 ăﾄĂÿĖă････････････････････････････････Thread guide･････････････････････････ 1

☆ E 134 M90815002 ĀĀÿｼÿ 1/8(44)X4.5･･････････････････････Screw 1/8(44)X4.5････････････････････ 1

☆ E 135 MS02A0128 ﾐｼÿāā DPX17#18･･･････････････････････Needle DPX17#18････････････････････ 1

E 136 M95004020 ﾛĀćĉĂĖēĈﾄćÿｼÿ M5X8･･････････････････Screw M5X8･････････････････････････ 3

E 137 MH10A0530 đÿÿēĈｼÿĉĉﾐđĔ･･････････････････････････Stepped shaft assy･･･････････････････ 1

E 138 M90836050 ąĀｼｬ･･･････････････････････････････････Washer･･････････････････････････････ 1

E 139 M91802006 ĀĀÿｼÿăÿĄČĈ 9/32(28)･･･････････････････Set screw 9/32(28)･･･････････････････ 1

E 140 M91602001 ﾄćÿｼÿ 1/4(40)X4････････････････････････Screw 1/4(40)X4･････････････････････ 1

E 141 M91606001 ﾄćÿｼÿ 1/4(40)X6････････････････････････Screw 1/4(40)X6･････････････････････ 2

☆ E 142 M90990002 ĀĀÿｼÿ M4X8････････････････････････････Screw M4X8･････････････････････････ 2

E 143 MF10A0325 ćĉｺĄ･･･････････････････････････････････Square block･････････････････････････ 1

E 144 MS01A0155 ĂÿĖăđÿă･･･････････････････････････････ Guide bracket････････････････････････ 1

E 145 MH10A0722 ĄăđĈÿā････････････････････････････････ Gear･････････････････････････････････ 1

E 146 MH10A0416 ćÿｼÿĄｺÿĆ･･････････････････････････････ Rubber cushion･･･････････････････････ 1

E 147 MH27A0833 ćđĂ････････････････････････････････････Bushing･･････････････････････････････ 1

E 148 MH10A0572 ēĂĄĈāÿÿ･･････････････････････････････ Spring･･･････････････････････････････ 1

E 149 MH27A1454 ｼÿĉ････････････････････････････････････ Shaft････････････････････････････････ 1

☆ E 150 M90406064 ĎﾌĀāÿĉÿĀĀÿ φ4X14･･････････････････････Spring pin φ4X14････････････････････ 1

☆ E 151 ME25A0682 ﾌĀｰā･･･････････････････････････････････ Pulley････････････････････････････････ 1

☆ E 152 M91119002 ĀĀÿｼÿ 11/64(40)X6.8････････････････････Screw 11/64(40)X6.8･････････････････ 1

E 901 MH10A4750 ﾌÿĀｼĀĉﾐđĔ･････････････････････････････ Bushing assy･････････････････････････ 1

E 902 MH10E0456 ｼÿĉĄĊĉﾐđĔ (Ąą)････････････････････････ Ball bearing assy (front)･･･････････････ 1

E 903 MH27A2456 ｼÿĉĄĊĉﾐđĔ (Ąｼﾛ)･･･････････････････････Ball bearing assy (rear)････････････････ 1

E 904 MH27E0580 ĔÿĀÿÿāāĉĉﾐđĔ･････････････････････････ Thread take-up lever assy･････････････ 1

E 905 MH27E0383 ĉĀÿĉĉﾐđĔ･･････････････････････････････Crank assy･･･････････････････････････ 1

☆印はPLK-E2516R共通部品を示します。
☆ indicates PLK-E2516R common parts.  9 PLK-G2516R



SEWING MECHANISM(2)
縫い機構(2)F

10  

122

126

112

111

131

(102)

121

902

109

115

120

901

102

117

118

113

116

125

904

(104)

(102)

101

(102)

105

130

124

133

104

127

128

129

135

134

103

119

123

107

108

106

110

114

132

903



[F］縫い機構(2)
  SEWING MECHANISM(2)

    Fig 変更 部品コード 品     名 Description 数量
    no. Mod. Parts no. Amt. Req.

F 101 MF13A9750 ﾌÿĀｼĀ････････････････････････････････････ Bushinng･･･････････････････････････････ 1

F 102 M91606001 ﾄćÿｼÿ 1/4(40)X5･･････････････････････････Screw 1/4(40)X5･･･････････････････････ 8

F 103 MF13A0456 ｼÿĉĄĊ････････････････････････････････････Ball bearing････････････････････････････ 1

F 104 M91200086 ĆăĂｼｰĂ･････････････････････････････････ Oil seal････････････････････････････････ 2

F 105 MH27A4750 ﾌÿĀｼĀ････････････････････････････････････ Bushinng･･･････････････････････････････ 1

F 106 MH27A1450 ｼđｼÿĉ (Āđÿā)･･････････････････････････････Lower shaft (L)･････････････････････････ 1

F 107 MF13A1683 āĎāÿāĉÿĂĄđÿă････････････････････････････Gear (large)････････････････････････････ 1

F 108 MF13A4750 ﾌÿĀｼĀ････････････････････････････････････ Bushinng･･･････････････････････････････ 1

F 109 MN70A2456 ｼÿĉĄĊ････････････････････････････････････Ball bearing････････････････････････････ 1

F 110 M91650020 ﾛĀćĉĂĖēĈﾄćÿｼÿ M6X8･･･････････････････ Screw M6X8･･･････････････････････････ 2

F 111 MF13A2767 đăﾐÿĉÿﾍÿĂﾄĉÿĂĄｼđ･･･････････････････････ Belt pulley (lower)･･････････････････････ 1

F 112 MH27A0523 đăﾐÿĉÿﾍÿĂﾄ･･･････････････････････････････Timing ｂｅlt･････････････････････････････ 1

F 113 MH27A2454 ĔÿｼÿĖｰｼｬﾌﾄ･････････････････････････････ Shaft･･････････････････････････････････ 1

F 114 MH27A3456 ｼÿĉĄĊ････････････････････････････････････Ball bearing････････････････････････････ 2

F 115 M90604065 Ećÿđﾄćą 8････････････････････････････････ E-type retaining ring 8･･････････････････ 2

F 116 M96008017 ďﾌĔｨĐĊĀﾄ M6X10･････････････････････････Safety socket bolt M6X10･･････････････ 2

F 117 M95002017 ďﾌĔｨĐĊĀﾄ M5X12･････････････････････････Safety socket bolt M5X12･･････････････ 2

F 118 M90512050 ｺČÿćÿÿ 5･････････････････････････････････ Washer 5･･･････････････････････････････ 2

F 119 MH27A0770 ĔÿｼÿĖｰﾍÿｰĎ･････････････････････････････Base･･･････････････････････････････････ 1

☆ F 120 MF20A0229 ĄĒćÿĄﾄÿć･････････････････････････････････ Hook positioner････････････････････････ 1

☆ F 121 M91118002 ĀĀÿｼÿ 11/64(40)X10･･････････････････････Screw 11/64(40)X10･･･････････････････ 1

☆ F 122 MG44E0125 ăÿĀÿÿĊｰĎ････････････････････････････････ Bobbin case････････････････････････････ 1

☆ F 123 MF25B0123 ăÿĀÿÿ･････････････････････････････････････Bobbin･････････････････････････････････ 1

☆ F 124 ME20A0120 ćĄĉﾐđĔ･･････････････････････････････････ Hook complete･････････････････････････ 1

☆ F 125 M90800086 ĆăĂｼｰĂ･････････････････････････････････ Oil seal････････････････････････････････ 1

☆ F 126 MS10A0451 ｼđｼÿĉćđĂ (Āđÿā)･･････････････････････････Hook shaft bushing (L)･･････････････････ 1

☆ F 127 M91602020 ﾛĀćĉĂĖēĈﾄćÿｼÿ 1/4(40)X10･･････････････Screw 1/4(40)X10･･････････････････････ 2

F 128 MH27A0450 ｼđｼÿĉ････････････････････････････････････ Lower shaft････････････････････････････ 1

F 129 MH27A0453 ｼđｼÿĉćđĂ (Ėć) ĉﾐđĔ･･････････････････････Hook shaft bushing (M) assy････････････ 1

F 130 MH27A5750 ﾌÿĀｼĀ････････････････････････････････････ Bushinng･･･････････････････････････････ 1

F 131 MF13A1456 ｼÿĉĄĊ････････････････････････････････････Ball bearing････････････････････････････ 1

F 132 M90804086 ĆăĂｼｰĂ･････････････････････････････････ Oil seal････････････････････････････････ 1

F 133 MF13A0452 ｼđｼÿĉćđĂ (ﾐĈÿ)･･･････････････････････････ Hook shaft bushing (R)･･････････････････ 1

F 134 M95004020 ﾛĀćĉĂĖēĈﾄćÿｼÿ M5X8･･･････････････････ Screw M5X8･･･････････････････････････ 1

F 135 MF13A0683 āĎāÿāĉÿĂĄｼÿĄ･･･････････････････････････Gear (small)････････････････････････････ 1

F 901 MF13E6456 ｼÿĉĄĊĉﾐđĔ･･･････････････････････････････Ball bearing assy･･･････････････････････ 1

F 902 MF13E1767 đăﾐÿĉÿﾍÿĂﾄĉÿĂĄｼđĉﾐđĔ･･････････････････ Belt pulley (lower) assy･････････････････ 1

☆ F 903 MF01E0350 ăﾄĈāćĆ･･････････････････････････････････ Thread trimmer cam････････････････････ 1

F 904 MH27A4456 ｼÿĉĄĊĉﾐđĔ･･･････････････････････････････Hook shaft bushing (R) assy･････････････ 1

☆印はPLK-E2516R共通部品を示します。
☆ indicates PLK-E2516R common parts.  11 PLK-G2516R



 

PRESSER BAR LIFTING MECHANISM

中押え機構(1)G

12

128

121

130

132
127

123

124

135

136

133

131

129

134

122

138

139

137

125

126

113

102

112

120

111

119

108

107

115

110

101

116

118

106

105

104

117

114

103
109



[G］中押え機構ÿ1Ā
  PRESSER BAR LIFTING MECHANISM

    Fig 変更 部品コード 品     名 Description 数量
    no. Mod. Parts no. Amt. Req.

G 101 M90301036 PﾄĀĎÿｼÿ M3X12･･････････････････････････Screw M3X12･･････････････････････････ 1

G 102 MＨ27E0484 ĈÿďēĎăĀĒ･･･････････････････････････････Detector･･･････････････････････････････ 1

G 103 MH27A0603 ďÿČﾄāēĊđÿă･････････････････････････････ Detector bracket ･･････････････････････ 1

G 104 MH27A3454 ｼÿĉ･･･････････････････････････････････････Shaft･･････････････････････････････････ 1

G 105 M93003021 ﾛĀćĉĂĖēĈăÿĂﾄ M3X6････････････････････ Screw M3X6･･･････････････････････････ 1

G 106 MH27A0407 ĊÿｼĀēāÿÿ････････････････････････････････Detector plate･････････････････････････ 1

G 107 M90511065 Ećÿđﾄćą 6････････････････････････････････ E-type retaining ring 6･･････････････････ 1

G 108 MH10A2722 ĀĀāĉÿĂĄ･････････････････････････････････ Gear･･･････････････････････････････････ 1

G 109 M94001001 ĖăﾛĀĉﾄćÿｼÿ M5X6････････････････････････Screw M5X6･･･････････････････････････ 2

G 110 M90511050 ﾐćÿĈČÿćÿÿ 5･･････････････････････････････ Washer 5･･･････････････････････････････ 4

G 111 M95014017 ďﾌĔｨĐĊĀﾄ M5X14･････････････････････････Safety socket bolt M5X14･･････････････ 4

G 112 M95003021 ﾛĀćĉĂĖēĈăÿĂﾄ M5X12･･･････････････････ Socket bolt M5X12･････････････････････ 3

G 113 MH27A0850 ﾓｰđđÿăﾄāēĊăđ･･･････････････････････････ Presser foot motor adapter･････････････ 1

G 114 MH27A1603 ĖćĆČąﾓｰđﾄāēĊđÿă･･････････････････････ Presser foot motor bracket･････････････ 1

G 115 MB60A0601 ĖăﾛÿĉāĀﾌĀ FGC-8････････････････････････Nylon clip FGC-8･･･････････････････････ 1

G 116 M90409037 SW-PW PĖﾍÿÿｼÿ M4X10･･････････････････ Screw M4X10･･････････････････････････ 1

G 117 M95018021 ﾛĀćĉĂĖēĈăÿĂﾄ M4X8････････････････････ Socket bolt M4X8･･････････････････････ 2

G 118 MH10A1848 ĎĔĀĀĀÿĉÿﾓｰđ･････････････････････････････Stepping motor･････････････････････････ 1

G 119 MH27A0508 ĊｰﾌÿĂ (PFﾓｰđ)･･･････････････････････････Cable (PF motor)･･･････････････････････ 1

G 120 M94040021 ﾛĀćĉĂĖēĈăÿĂﾄ M4X14･･･････････････････ Socket bolt M4X14･････････････････････ 4

G 121 M95004020 ﾛĀćĉĂĖēĈﾄćÿｼÿ M5X8･･･････････････････ Screw M5X8･･･････････････････････････ 2

G 122 MH10A1683 ĆĄĈÿāĉÿĂĄ･･･････････････････････････････Sector gear････････････････････････････ 1

G 123 MH27A1833 ĖćĆČąćđĂ (Ąｼﾛ)･････････････････････････Presser foot bushing (rear)･････････････ 1

G 124 MH10A1352 ďĀﾄćĀｰ･･････････････････････････････････ Set collar･･････････････････････････････ 1

G 125 M91055020 ﾛĀćĉĂĖēĈﾄćÿｼÿ M4Ｘ4･･･････････････････ Screw M4Ｘ4･･･････････････････････････ 2

G 126 MH27A0390 ĖćĆČąĉﾄÿĄｼÿĉ･･･････････････････････････ Presser foot driving shaft･･･････････････ 1

G 127 MH27A2833 ĖćĆČąćđĂ (Ąą) ĉﾐđĔ････････････････････ Presser foot bushing (front) assy････････ 1

G 128 MH10A1252 ĖćĆČąĂĊÿăāÿｰ B････････････････････････ Presser foot lifting lever B･･････････････ 1

G 129 MH10A1740 ﾌｪĂﾄ･････････････････････････････････････ Felt････････････････････････････････････ 1

☆ G 130 MN70A1780 ăĂđÿ･････････････････････････････････････ Holder･････････････････････････････････ 1

☆ G 131 M90908003 ĄĂĀĀÿｼÿ 9/64(40)X6･････････････････････ Screw 9/64(40)X6･･････････････････････ 1

G 132 M91651020 ﾛĀćĉĂĖēĈﾄćÿｼÿ M6X16･･････････････････ Screw M6X16･･････････････････････････ 1

G 133 MH10A0252 ĖćĆČąĂĊÿăāÿｰ A････････････････････････ Presser foot lifting lever A･･････････････ 1

G 134 M96001020 ﾛĀćĉĂĖēĈﾄćÿｼÿ M6X6･･･････････････････ Screw M6X6･･･････････････････････････ 1

G 135 M91127015 ĀĀÿｼÿđÿÿēĈ 11/64(40)X5･････････････････ Screw 11/64(40)X5･････････････････････ 1

G 136 M94001017 ďﾌĔｨĐĊĀﾄ M4Ｘ10････････････････････････ Safety socket bolt M4Ｘ10･･････････････ 1

G 137 M90421050 ﾐćÿĈČÿćÿÿ 4･･････････････････････････････ Washer 4･･･････････････････････････････ 2

G 138 MH10A2708 āÿÿćĊ････････････････････････････････････Hook plate･････････････････････････････ 1

G 139 MH10A4572 ēĂĄĈāÿÿ･････････････････････････････････Spring･･････････････････････････････････ 1

☆印はPLK-E2516R共通部品を示します。
☆ indicates PLK-E2516R common parts.  13 PLK-G2516R



 

中押え機構(2)
PRESSER BAR LIFTING MECHANISM(2)

H

14

141

143

142

134

133

144

139

138

137

136
135

132

131

140
902

122

120

123

118

124

128

127

125

126

116

117

109

110

111

106

112113

121

107

105

104

103

102

101

115

(114)

119

114

901

130

(114)

129

108



[H］中押え機構ÿ2Ā
  PRESSER BAR LIFTING MECHANISM

    Fig 変更 部品コード 品     名 Description 数量
    no. Mod. Parts no. Amt. Req.

☆ H 101 M93220035 ēĄﾐÿｼÿ 1/2(28)X43･･･････････････････････Thumb screw 1/2(28)X43･･･････････････ 1

☆ H 102 M93202047 ĖĀﾄ 1/2(28)･･････････････････････････････ Nut 1/2(28)････････････････････････････ 1

☆ H 103 MS03A0703 ĂÿĖăăÿĄ･････････････････････････････････Presser bar guide･･･････････････････････ 1

H 104 M90632050 ｺČÿćÿÿ 6･････････････････････････････････ Washer 6･･･････････････････････････････ 1

☆ H 105 MS03A1572 ēĂĄĈāÿÿ･････････････････････････････････Spring･･････････････････････････････････ 1

☆ H 106 MG75A0265 ĆČąăÿĄđÿĈ･･･････････････････････････････Presser bar holder･･････････････････････ 1

☆ H 107 M91506001 ﾄćÿｼÿ 15/64(28)X7･･･････････････････････ Screw 15/64(28)X7･････････････････････ 1

H 108 M90600085 Oāÿĉÿ････････････････････････････････････ O-ring･････････････････････････････････ 1

H 109 MH10A0267 ĆČąăÿĄćđĂ･･････････････････････････････ Presser bar bushing････････････････････ 1

☆ H 110 MS03A0262 ĆČąăÿĄ･･････････････････････････････････ Presser bar････････････････････････････ 1

☆ H 111 MV30A0256 ĆČą φ3･････････････････････････････････ Presser foot φ3･･･････････････････････ 1

H 112 MH10A0626 ďｰﾄÿĂćÿｰﾄÿ･･･････････････････････････････Needle guard･･･････････････････････････ 1

☆ H 113 M90922002 ĀĀÿｼÿ 9/64(40)X8････････････････････････ Screw 9/64(40)X8･･････････････････････ 1

H 114 M91690015 ĀĀÿｼÿđÿÿēĈ 1/4(40)X4･･･････････････････ Screw 1/4(40)X4･･･････････････････････ 3

H 115 MH10A5910 āÿĉ･･････････････････････････････････････ Link････････････････････････････････････ 1

H 116 MH10A0763 ﾍÿĂĉĀÿĉ･････････････････････････････････ Bell crank･･････････････････････････････ 1

H 117 M91553015 đÿÿēĈÿｼÿ 1/4(40)X4･･････････････････････Screw 1/4(40)X4･･･････････････････････ 1

H 118 MF10A0325 ćĉｺĄ･････････････････････････････････････Square block･･･････････････････････････ 1

H 119 M90505065 Ećÿđﾄćą 5････････････････････････････････ E-type retaining ring 5･･････････････････ 1

H 120 MH10A0283 ēāÿēĈｼÿĉ････････････････････････････････ Stepped pin････････････････････････････ 1

H 121 M95004020 ﾛĀćĉĂĖēĈﾄćÿｼÿ M5X8･･･････････････････ Screw M5X8･･･････････････････････････ 1

☆ H 122 M90908003 ĄĂĀĀÿｼÿ 9/64(40)X6･････････････････････ Screw 9/64(40)X6･･････････････････････ 1

☆ H 123 MN70A1780 ăĂđÿ･････････････････････････････････････ Holder･････････････････････････････････ 1

☆ H 124 MG30A0740 ﾌｪĂﾄ･････････････････････････････････････ Felt････････････････････････････････････ 1

H 125 M91691015 ĀĀÿｼÿđÿÿēĈ 1/4(40)X7･･･････････････････ Screw 1/4(40)X7･･･････････････････････ 1

H 126 ME10A7910 āÿĉ･･････････････････････････････････････ Link････････････････････････････････････ 1

H 127 MH10A1956 ăÿďēćÿ･･････････････････････････････････Link････････････････････････････････････ 1

H 128 MH27A0228 ĄĔÿĉﾐđĔ･･････････････････････････････････Arm shaft assy･････････････････････････ 1

H 129 M91053020 ﾛĀćĉĂĖēĈﾄćÿｼÿ M4X6･･･････････････････ Screw M4X6･･･････････････････････････ 2

H 130 MS10A1740 ﾌｪĂﾄ･････････････････････････････････････ Felt････････････････････････････････････ 2

☆ H 131 M91603003 ĄĂĀĀÿｼÿ 1/4(24)X16･････････････････････ Screw 1/4(24)X16･･････････････････････ 1

H 132 M91572045 UĖĀﾄ M6X0.75････････････････････････････U-nut M6X0.75･････････････････････････ 1

H 133 M90631050 ﾐćÿĈČÿćÿÿ 6･･････････････････････････････ Washer 6･･･････････････････････････････ 1

H 134 M96011017 đÿÿēĈăÿĂﾄ M6････････････････････････････Bolt M6････････････････････････････････ 1

H 135 M90902011 ĄĂĀĀÿｼÿ 9/64(40)X7･････････････････････ Screw 9/64(40)X7･･････････････････････ 3

H 136 M98016050 Čÿćÿÿ････････････････････････････････････ Washer･････････････････････････････････ 1

H 137 MN35A0628 ďｰﾄÿĂﾍÿĂāÿĉÿ････････････････････････････ Needle bearing･････････････････････････ 1

H 138 M90859004 SW-PWﾌĀĀĄăĖﾍÿÿｼÿ M3X6････････････････Screw M3X6･･･････････････････････････ 2

H 139 MH10A2956 ăÿďēćÿ･･････････････････････････････････Link････････････････････････････････････ 1

H 140 MH10A2740 ﾌｪĂﾄ･････････････････････････････････････ Felt････････････････････････････････････ 1

H 141 MH10A1741 ﾌｪĂﾄĆČą･････････････････････････････････Felt holder･････････････････････････････ 1

☆ H 142 MF60A0700 ďÿČăĉāÿÿ･･･････････････････････････････ Spring･･････････････････････････････････ 1

H 143 MH10A0760 ﾍÿｼÿāÿ･･････････････････････････････････ Eccentric cam･･････････････････････････ 1

☆ H 144 M91606001 ﾄćÿｼÿ 1/4(40)X6･･････････････････････････Screw 1/4(40)X6･･･････････････････････ 2

H 901 MH10E0285 ｼÿÿĄﾌÿｼÿÿĄĊÿćđĂĉﾐđĔ･････････････････････Bushing assy･･･････････････････････････ 2

☆ H 902 MS02A0463 ĄĔÿ (ﾐĈÿ)･････････････････････････････････ Arm (right)･････････････････････････････ 1

☆印はPLK-E2516R共通部品を示します。
☆ indicates PLK-E2516R common parts.  15 PLK-G2516R



 

糸切り機構
THREAD TRIMMING MECHANISM

J

16

124

(117)

142

126

107

114

130

139

138

132 143

140

115

(118)

129

134

141

125

(107)

112

111

118

128

123

108

106

119

127

110

136

133

122

105

135

101102

(102)

137

131

121

113

109

(120)

104

103

117

901

116

120

902



[J］糸切り機構
  THREAD TRIMMING MECHANISM

    Fig 変更 部品コード 品     名 Description 数量
    no. Mod. Parts no. Amt. Req.

☆ J 101 MF00A1527 đÿăČÿ･････････････････････････････････････Knife holding bracket saddle････････････ 1

☆ J 102 M90990002 ĀĀÿｼÿ M4X8･･････････････････････････････Screw M4X8･･･････････････････････････ 3

☆ J 103 M91151010 ČĀÿｼÿ 11/64(40)X7･･･････････････････････Screw 11/64(40)X7･････････････････････ 2

☆ J 104 MF02A0834 ćĎ (Āđÿā)･････････････････････････････････ Movable knife (left)･････････････････････ 1

☆ J 105 MS07A0782 ăｺÿăđ････････････････････････････････････ Guard plate････････････････････････････ 1

☆ J 106 MS07A0836 ćĎđÿă (Āđÿā)･･････････････････････････････Knife base (left)････････････････････････ 1

☆ J 107 M91107045 ĖĀﾄ 11/64(40)････････････････････････････Nut 11/64(40)･･････････････････････････ 2

☆ J 108 M94006052 Čÿćÿÿ････････････････････････････････････ Washer･････････････････････････････････ 1

☆ J 109 M90803010 ČĀÿｼÿ 1/8(44)X6･････････････････････････ Screw 1/8(44)X6･･･････････････････････ 3

☆ J 110 MF00A1392 ĉﾄÿĄăđ･･･････････････････････････････････ Knife driving crank･･････････････････････ 1

☆ J 111 M91117002 ĄĂĀĀÿｼÿ 11/64(40)X11.4･････････････････ Screw 11/64(40)X11.4･･････････････････ 1

☆ J 112 MF00A8910 āÿĉ･･････････････････････････････････････ Link････････････････････････････････････ 1

☆ J 113 M91111015 ĀĀÿｼÿđÿÿēĈ 11/64(40)X6.2･･･････････････ Screw 11/64(40)X6.2･･･････････････････ 2

☆ J 114 MA25A0891 ćĎÿĄﾄÿĄｼÿĉ･･････････････････････････････ Knife driving shaft･･････････････････････ 1

☆ J 115 MF00A0750 ﾌÿĀｼĀ････････････････････････････････････ Bushing････････････････････････････････ 1

☆ J 116 MA25A0572 ēĂĄĈāÿÿ･････････････････････････････････Spring･･････････････････････････････････ 1

☆ J 117 MF01E0411 ｺﾛ･ｺﾛｼÿĉĉﾐđĔ････････････････････････････Cam follower, Shoulder screw assy･･････ 2

☆ J 118 M91201045 ĖĀﾄ 3/16(28)･････････････････････････････ Nut 3/16(28)･･･････････････････････････ 2

☆ J 119 ME20E0477 ĎﾄĀāĀ････････････････････････････････････ Stopper････････････････････････････････ 1

☆ J 120 M91501022 ăÿĂﾄ 15/64(28)X10･･･････････････････････ Bolt 15/64(28)X10･････････････････････ 3

☆ J 121 MF00A1477 ĎﾄĀāĀăđ･･････････････････････････････････Stopper plate･･･････････････････････････ 1

☆ J 122 M91502045 ĖĀﾄ 15/64(28)････････････････････････････Nut 15/64(28)･･････････････････････････ 1

☆ J 123 M91512022 ăÿĂﾄ 15/64(28)X20･･･････････････････････ Bolt 15/64(28)X20･････････････････････ 1

J 124 M90511050 ﾐćÿĈČÿćÿÿ 5･･････････････････････････････ Washer 5･･･････････････････････････････ 2

J 125 M95002017 ďﾌĔｨĐĊĀﾄ M5X12･････････････････････････Safety socket bolt M5X12･･････････････ 2

☆ J 126 M91110045 ĖĀﾄ 9/64(40)･････････････････････････････ Nut 9/64(40)･･･････････････････････････ 1

☆ J 127 M90913001 ﾄćÿｼÿ 9/64(40)X8.5･･･････････････････････Screw 9/64(40)X8.5････････････････････ 1

☆ J 128 MF00A1603 ﾄāēĊđÿă･･････････････････････････････････Bracket for fixed blade･･････････････････ 1

☆ J 129 MS10A0838 ｺĔăćĎ･･･････････････････････････････････ Fixed blade･････････････････････････････ 1

☆ J 130 M90907010 ČĀÿｼÿ 9/64(40)X5････････････････････････Screw 9/64(40)X5･･････････････････････ 1

☆ J 131 MS07A0180 ăﾄĂÿĖă･･････････････････････････････････ Thread guide･･･････････････････････････ 1

☆ J 132 M90921002 ĀĀÿｼÿ 9/64(40)X8････････････････････････ Screw 9/64(40)X8･･････････････････････ 1

☆ J 133 M91202045 ĖĀﾄ 3/16(28)･････････････････････････････ Nut 3/16(28)･･･････････････････････････ 1

☆ J 134 MS07A1603 ﾄāēĊăđ･･････････････････････････････････ Adapter････････････････････････････････ 1

J 135 M91056004 SW-PWﾌĀĀĄăĖﾍÿÿｼÿ M4X10･･･････････････Screw M4X10･･････････････････････････ 2

☆ J 136 MF00A0391 ĉﾄÿĄăđ･･･････････････････････････････････ Thread trimmer driving lever････････････ 1

☆ J 137 ME20A0915 ｼĆāÿĉÿ･･･････････････････････････････････Washer･････････････････････････････････ 1

☆ J 138 M91212015 ĀĀÿｼÿđÿÿēĈ 3/16(28)X6.5･････････････････Screw 3/16(28)X6.5････････････････････ 1

J 139 M94024017 ďﾌĔｨĐĊĀﾄ M4X20･････････････････････････Safety socket bolt M4X20･･････････････ 2

☆ J 140 MA20A5571 ąÿđĀĒēĈÿĔ･･･････････････････････････････Connector･････････････････････････････ 2

☆ J 141 MA16A0621 ĖĀĉĂ･････････････････････････････････････Knuckle････････････････････････････････ 1

J 142 M95005017 ďﾌĔｨĐĊĀﾄ M5X10･････････････････････････Safety socket bolt M5X10･･････････････ 2

J 143 MH27A1601 ｼāÿđÿﾄāēĊăđ･････････････････････････････Cylinder bracket････････････････････････ 1

☆ J 901 MB25E0351 ćĆēăｼÿĀĄĄĔÿĉﾐđĔ････････････････････････Cam follower crank assy････････････････ 1

☆ J 902 MB61E0434 ąĂｼāÿđÿĉﾐđĔ･････････････････････････････Air sylinder assy････････････････････････ 1

☆印はPLK-E2516R共通部品を示します。
☆ indicates PLK-E2516R common parts.  17 PLK-G2516R



113

(102)
112

(117)

118

116

109

111

108

(105)

121

122

120

119

110

107

101

(116)

(106)

103

(106)

105

104

115
102

(102)

(106)

(102)

114

117

(114)

106

(115)

(102)

 

X-Yテーブル機構
X-Y TABLE MECHANISM

K

18

(132)

150

138

(128)

126

(128)

125

140

147

(125)

142

127

(134)

135
136

128

145

130

131

124

123

(130)

143

(136)

134

139

(128)

146

151

129

(128)

152

133

(124)

148

137

149

(128)

(124)

132

(124)

144

141

(132)

(124)



[K］X-Yテーブル機構
  X-Y TABLE MECHANISM

    Fig 変更 部品コード 品     名 Description 数量
    no. Mod. Parts no. Amt. Req.

K 101 MH27A0957 YｼÿĉăﾄÿĄăｰĎ･････････････････････････････Movable race Y･････････････････････････ 1

K 102 M93002021 ﾛĀćĉĂĖēĈăÿĂﾄ M3X8････････････････････ Socket bolt M3X8･･････････････････････ 16

K 103 MH27A1770 ĆĉāăđﾍÿｰĎ･･････････････････････････････ Feed plate base････････････････････････ 2

K 104 MH27A0477 ĎﾄĀāĀ････････････････････････････････････ Stopper････････････････････････････････ 1

K 105 M93003021 ﾛĀćĉĂĖēĈăÿĂﾄ M3X6････････････････････ Socket bolt M3X6･･････････････････････ 20

K 106 M95013021 ﾛĀćĉĂĖēĈăÿĂﾄ M3X10･･･････････････････ Socket bolt M3X10･････････････････････ 28

K 107 MH27A1477 YｼÿĉĎﾄĀāĀ (Ąą)･･･････････････････････････Stopper Y (front)･･･････････････････････ 1

K 108 MH27A0920 āďĂĄｪă Y････････････････････････････････ Liner way Y････････････････････････････ 2

K 109 MH27A2477 YｼÿĉĎﾄĀāĀ (Ąｼﾛ)･････････････････････････ Stopper Y (rear)････････････････････････ 1

K 110 MH27A1957 XｼÿĉăﾄÿĄăｰĎ･････････････････････････････Movable race X･････････････････････････ 1

K 111 M90814004 ﾌĀĀĄăĖﾍÿÿｼÿ M3X5.2･････････････････････ Screw M3X5.2･･････････････････････････ 16

K 112 M95018021 ﾛĀćĉĂĖēĈăÿĂﾄ M4X8････････････････････ Socket bolt M4X8･･････････････････････ 4

☆ K 113 MA35A1781 ﾍÿĂﾄĆČą･････････････････････････････････Belt clamper･･･････････････････････････ 2

K 114 M93007021 ﾛĀćĉĂĖēĈăÿĂﾄ M3X16･･･････････････････ Socket bolt M3X16･････････････････････ 2

K 115 M91002022 SUS304 ăÿĂﾄ M4X10･･････････････････････Bolt M4X10････････････････････････････ 2

K 116 MH27A3477 ĎﾄĀāĀ X･･････････････････････････････････ Stopper X･･････････････････････････････ 2

K 117 MH27A1920 āďĂĄｪă X････････････････････････････････ Liner way X････････････････････････････ 2

K 118 MH27A0429 ĊÿｼĀēāÿÿČČą (L)････････････････････････ Bracket (left)･･･････････････････････････ 1

K 119 M94008017 ďﾌĔｨĐĊĀﾄ M4X6･･････････････････････････Safety socket bolt M4X6････････････････ 2

K 120 MH27A1429 ĊÿｼĀēāÿÿČČą (R)････････････････････････Bracket (right)･････････････････････････ 1

☆ K 121 MB62A2407 ĊÿｼĀēāÿÿ X･･････････････････････････････Detector plate X･･･････････････････････ 1

☆ K 122 MB60A2601 ĊÿｼĀēāÿÿﾄāēĊăđ････････････････････････ Bracket････････････････････････････････ 2

K 123 MH27E0848 ĎĔĀĀĀÿĉÿﾓｰđĉﾐđĔ (X)････････････････････ Motor complete (X)･････････････････････ 1

K 124 M95004017 ďﾌĔｨĐĊĀﾄ M5X16･････････････････････････Safety socket bolt M5X16･･････････････ 18

K 125 M96002001 ĖăﾛĀĉﾄćÿｼÿ M6X6････････････････････････Screw M6X6･･･････････････････････････ 8

☆ K 126 MB61A0571 ｼÿĉēĈÿĔ･･････････････････････････････････Coupring･･･････････････････････････････ 1

K 127 MH27A1390 XĉﾄÿĄｼÿĉ･････････････････････････････････ Drive shaft X･･･････････････････････････ 1

K 128 M92012070 ｼ-Ăﾄÿăÿ-ĂﾍÿĂāÿĉÿ････････････････････････Ball bearing････････････････････････････ 6

☆ K 129 MB62A0523 đăﾐÿĉÿﾍÿĂﾄ X･････････････････････････････Cog belt X･････････････････････････････ 1

K 130 M96001001 ĖăﾛĀĉﾄćÿｼÿ M6X8････････････････････････Screw M6X8･･･････････････････････････ 4

☆ K 131 MB45A0767 đăﾐÿĉÿﾌĀｰā･･･････････････････････････････Driving pulley･･･････････････････････････ 1

K 132 M90604065 Ećÿđﾄćą 8････････････････････････････････ E-type retaining ring 8･･････････････････ 3

☆ K 133 MA21P0454 ｼÿĉ･･･････････････････････････････････････Shaft･･････････････････････････････････ 1

☆ K 134 MS02A2456 ｼ-Ăﾄÿăÿ-ĂﾍÿĂāÿĉÿ････････････････････････Ball bearing････････････････････････････ 2

☆ K 135 MB62A0767 đăﾐÿĉÿﾌĀｰā･･･････････････････････････････Cog pulley･････････････････････････････ 1

K 136 M90511050 ﾐćÿĈČÿćÿÿ 5･･････････････････････････････ Washer 5･･･････････････････････････････ 6

K 137 M91071004 SW-MWﾌĀĀĄăĖﾍÿÿｼÿ M4X8･･･････････････ Screw M4X8･･･････････････････････････ 4

☆ K 138 MA35A6758 ﾌÿĀĊĀﾄ･･･････････････････････････････････ Bracket････････････････････････････････ 1

K 139 M95001021 ﾛĀćĉĂĖēĈăÿĂﾄ M5X20･･･････････････････ Socket bolt M5X20･････････････････････ 1

K 140 MH27E1848 ĎĔĀĀĀÿĉÿﾓｰđĉﾐđĔ (Y)････････････････････ Motor complete (Y)･････････････････････ 1

K 141 MH27A0571 ｼÿĉēĈÿĔ･･････････････････････････････････Coupring･･･････････････････････････････ 1

K 142 MH27A2390 YĉﾄÿĄｼÿĉ･････････････････････････････････ Drive shaft Y･･･････････････････････････ 1

K 143 MH27A1523 đăﾐÿĉÿﾍÿĂﾄ Y･････････････････････････････Cog belt Y･････････････････････････････ 1

K 144 MH27A0767 đăﾐÿĉÿﾌĀｰā･･･････････････････････････････Cog pulley･････････････････････････････ 1

K 145 MH27A0758 ﾌÿĀĊĀﾄ･･･････････････････････････････････ Bracket････････････････････････････････ 1

K 146 M90512050 ｺČÿćÿÿ 5･････････････････････････････････ Washer 5･･･････････････････････････････ 4

K 147 M91304080 ｺÿĆďÿ φ13･･･････････････････････････････Rubber plug φ13･･･････････････････････ 1

K 148 M95011021 ﾛĀćĉĂĖēĈăÿĂﾄ M5X25･･･････････････････ Socket bolt M5X25･････････････････････ 1

K 149 MH27A1758 ﾌÿĀĊĀﾄ･･･････････････････････････････････ Bracket････････････････････････････････ 1

K 150 MH27A1767 đăﾐÿĉÿﾌĀｰā･･･････････････････････････････Cog pulley･････････････････････････････ 1

K 151 MH27A5454 ｼÿĉ･･･････････････････････････････････････Shaft･･････････････････････････････････ 1

K 152 MH27A0352 ďĀﾄćĀｰ･･････････････････････････････････ Set collar･･････････････････････････････ 1

☆印はPLK-E2516R共通部品を示します。
☆ indicates PLK-E2516R common parts.  19 PLK-G2516R



 

WORK HOLDER MECHANISM(1)
外押え機構(1)L

20

117

110

111

109

131

112

115

113

(121)

128

118

124

122

133

123

129127126

125

120

119

114

(122)

121

901

101

102

104 103

105

108 107

106

132

116

130



[L］外押え機構(1)
  WORK HOLDER MECHANISM(1)

    Fig 変更 部品コード 品     名 Description 数量
    no. Mod. Parts no. Amt. Req.

L 101 M94001037 PČĀÿｼÿ M4X12･･･････････････････････････Screw M4X12･･････････････････････････ 2

L 102 MH27A0778 ﾍÿĂﾄĆČą･････････････････････････････････Belt clamper･･･････････････････････････ 1

L 103 M90505037 PČĀÿｼÿ M5X12･･･････････････････････････Screw M5X12･･････････････････････････ 1

L 104 M95031021 ﾛĀćĉĂĖēĈăÿđÿăÿĂﾄ M5X12･･･････････････Bolt M5X12････････････････････････････ 1

L 105 MH27A0781 YﾍÿĂﾄđÿă･････････････････････････････････Y-belt holder･･･････････････････････････ 1

☆ L 106 MB62A1921 āďĂﾌÿĀｼĀ････････････････････････････････ Bearing････････････････････････････････ 1

☆ L 107 ME25A0921 āďĂﾌÿĀｼĀ････････････････････････････････ Bearing････････････････････････････････ 1

L 108 MH27A3390 YĉﾄÿĄｼÿĉ･････････････････････････････････ Y-drive shaft･･･････････････････････････ 1

L 109 M94008045 ﾛĀćĉĖĀﾄ M16X1.0････････････････････････ Nut M16X1.0･･･････････････････････････ 1

L 110 MH27A0692 ｼÿĉĄĊāĄｼÿÿĉÿ････････････････････････････Bearing housing････････････････････････ 1

☆ L 111 MB62A0921 āďĂﾌÿĀｼĀ････････････････････････････････ Bearing････････････････････････････････ 1

L 112 MH27A6454 ｼÿĉ･･･････････････････････････････････････Shaft･･････････････････････････････････ 1

L 113 MH27A0455 ｼÿĉČČą･･････････････････････････････････ Shaft holder････････････････････････････ 1

L 114 M96002001 ĖăﾛĀĉﾄćÿｼÿ M6X6････････････････････････Screw M6X6･･･････････････････････････ 1

L 115 M96001005 ﾛĀćĉĂĖēĈﾄćÿｼÿăÿĄČĈ M6･･･････････････ Screw M6･･････････････････････････････ 1

L 116 M90421050 ﾐćÿĈČÿćÿÿ 4･･････････････････････････････ Washer 4･･･････････････････････････････ 4

L 117 M94006017 ďﾌĔｨĐĊĀﾄ M4X16･････････････････････････Safety socket bolt M4X16･･････････････ 4

☆ L 118 MB62A0228 ĆČąĄĔÿ･･････････････････････････････････ Clamp adapter･･････････････････････････ 1

☆ L 119 MA20A0650 ĖｰĂﾄÿĀﾌÿ･････････････････････････････････Knurled knob･･･････････････････････････ 1

L 120 MB61A2477 ĎﾄĀāĀ････････････････････････････････････ Stopper････････････････････････････････ 1

L 121 M91053020 ﾛĀćĉĂĖēĈﾄćÿｼÿ M4X6･･･････････････････ Screw M4X6･･･････････････････････････ 2

☆ L 122 MB62A5454 ĆČąｼÿĉ ･･････････････････････････････････Clamp stud･････････････････････････････ 2

L 123 M95005017 ďﾌĔｨĐĊĀﾄ M5X10･････････････････････････Safty socket bolt M5X10････････････････ 4

L 124 ME40A0426 ČČą･････････････････････････････････････ Support････････････････････････････････ 2

L 125 M91056004 SWｰPWﾌĀĀĄăĖﾍÿÿｼÿ M4X10･･････････････ Screw M4X10･･････････････････････････ 4

☆ L 126 M90611060 ĀĀÿ･･･････････････････････････････････････Pin････････････････････････････････････ 2

☆ L 127 MS13A0572 ēĂĄĈāÿÿ･････････････････････････････････Spring･･････････････････････････････････ 2

☆ L 128 MS02B0257 ĆČąăđ･･･････････････････････････････････Holder plate････････････････････････････ 2

L 129 M90859004 SW-PWﾌĀĀĄăĖﾍÿÿｼÿ M3X6････････････････Screw M3X6･･･････････････････････････ 2

☆ L 130 MB25A0105 ĆČą･･････････････････････････････････････Clamp frame･･･････････････････････････ 1

L 131 M95052021 ﾛĀćĉĂĖēĈăÿĂﾄ M5X6････････････････････ Socket bolt M5X6･･････････････････････ 2

L 132 M90511050 ﾐćÿĈČÿćÿÿ 5･･････････････････････････････ Washer 5･･･････････････････････････････ 2

L 133 MH27A0272 Ćĉāăđ･･･････････････････････････････････ Feed plate･････････････････････････････ 1

☆ L 901 MB62E4105 ĐﾄĆČąĉﾐđĔ ･･････････････････････････････Clamp frame assy･･････････････････････ 1

☆印はPLK-E2516R共通部品を示します。
☆ indicates PLK-E2516R common parts.  21 PLK-G2516R



WORK HOLDER MECHANISM(2)
外押え機構(2)M

22  

107

(118)

113

114

118

(106)
(105)

106

120

112

(119)

119

116

(108)

123

(107)

102

(121)

115

121

105

109

(109)

122

(117)

(101)

110

(107)

101

117

(122)

(102)

(110)

(107)

(118)

(103)

111

104

(121)

108

103

(104)

(110)



[M］外押え機構(2)
  WORK HOLDER MECHANISM(2)

    Fig 変更 部品コード 品     名 Description 数量
    no. Mod. Parts no. Amt. Req.

M 101 M90504065 Ećÿđﾄćą 4････････････････････････････････ E-type retaining ring 5･･････････････････ 2

☆ M 102 MB62A1434 ąĂｼāÿđÿ (ąÿđĀĒēĈÿĔēĈ)･････････････････ Air cylinder (with quick joint)････････････ 2

☆ M 103 MB62A0975 ﾛĀﾄÿąÿﾄÿ ･････････････････････････････････Connecting link･････････････････････････ 2

M 104 M95037021 ﾛĀćĉĂĖēĈăÿđÿăÿĂﾄ M5X16･･･････････････Bolt M5X16････････････････････････････ 2

☆ M 105 MB61A3454 ēāÿēĈｼÿĉ････････････････････････････････ Shaft･･････････････････････････････････ 2

M 106 MH27A0266 ĆČąăāÿｰ･････････････････････････････････Pushing lever･･････････････････････････ 2

M 107 M91382045 ĖĀﾄ M5･･･････････････････････････････････Nut M5･････････････････････････････････ 4

☆ M 108 MB62A0572 ēĂĄĈāÿÿ･････････････････････････････････Spring･･････････････････････････････････ 2

M 109 M95015021 ﾛĀćĉĂĖēĈăÿĂﾄ M5X20･･･････････････････ Socket bolt M5X20･････････････････････ 2

M 110 M90511050 ﾐćÿĈČÿćÿÿ 5･･････････････････････････････ Washer 5･･･････････････････････････････ 6

M 111 M91055020 ﾛĀćĉĂĖēĈﾄćÿｼÿ M4X4･･･････････････････ Screw M4X4･･･････････････････････････ 2

M 112 MH27A0308 ĆČąđÿă･･････････････････････････････････ Clamp bracket･･････････････････････････ 1

☆ M 113 MB62A0707 āÿćÿｰ････････････････････････････････････Hanger･････････････････････････････････ 1

M 114 M91013004 SW-MWﾌĀĀĄăĖﾍÿÿｼÿ M4X10･･････････････ Screw M4X10･･････････････････････････ 2

M 115 M95002017 ďﾌĔｨĐĊĀﾄ M5X12･････････････････････････Safety socket bolt M5X12･･････････････ 4

☆ M 116 M90532060 ĀĀÿ･･･････････････････････････････････････Pin････････････････････････････････････ 1

M 117 M94003017 ďﾌĔｨĐĊĀﾄ M3X6･･････････････････････････Safety socket bolt M3X6････････････････ 4

☆ M 118 MB62A6477 ĎﾄĀāĀ････････････････････････････････････ Stopper････････････････････････････････ 4

☆ M 119 MB62A0957 ĆČąｺĔăăｰĎ･････････････････････････････ Fixed race･････････････････････････････ 2

☆ M 120 M94008070 ﾛｰĀｰāĔｰĖ･･･････････････････････････････Slide bearing･･･････････････････････････ 4

M 121 M94001017 ďﾌĔｨĐĊĀﾄ M4X10･････････････････････････Safety socket bolt M4X10･･････････････ 6

☆ M 122 MB62A1957 ĆČąăﾄÿĄăｰĎ･････････････････････････････Movable race･･･････････････････････････ 2

M 123 MH27A2957 ĆČąｺĔăăｰĎ･････････････････････････････ Fixed race･････････････････････････････ 1

☆印はPLK-E2516R共通部品を示します。
☆ indicates PLK-E2516R common parts.  23 PLK-G2516R



(103)

119

103

104

120

127

128
129

130

131
132

121

136

135

134

133

123

122

125

124

117

116

115

114

113

111

110

109

108

(107)

105

102

(130)

(132)

101

(112)

118

106

126

112

107

 

WIPER MECHANISM

ワイパー機構N

24



[N］ワイパー機構
  WIPER MECHANISM

    Fig 変更 部品コード 品     名 Description 数量
    no. Mod. Parts no. Amt. Req.

N 101 MH10A0484 ĆｼăÿđÿĎăĀĒĉﾐ･･･････････････････････････Stop switch assy･･･････････････････････ 1

N 102 MH10A7339 ćāÿｰ･････････････････････････････････････ Cover･･････････････････････････････････ 1

N 103 M91054004 SW-PWﾌĀĀĄăĖﾍÿÿｼÿ M4Ｘ8････････････････Screw M4Ｘ8･･･････････････････････････ 3

N 104 MH10E2519 ąăāĀｰĐăĀăﾄÿĉﾐ･･･････････････････････････Wiper solenoid assy･････････････････････ 1

N 105 M90865004 SW-PWﾌĀĀĄăĖﾍÿÿｼÿ M3X5････････････････Screw M3X5･･･････････････････････････ 4

N 106 MH10A1417 ｺÿĆą･････････････････････････････････････ Rubber cushion･････････････････････････ 1

N 107 M90631050 ﾐćÿĈČÿćÿÿ 6･･････････････････････････････ Washer 6･･･････････････････････････････ 2

N 108 M90634050 Čÿćÿÿ････････････････････････････････････ Washer･････････････････････････････････ 1

N 109 MH10A0700 āÿÿ･･････････････････････････････････････ Spring･･････････････････････････････････ 1

N 110 MH10A0915 āÿĉÿ･･････････････････････････････････････Ring･･･････････････････････････････････ 1

N 111 MH10A5477 ĎﾄĀāĀ････････････････････････････････････ Stopper････････････････････････････････ 1

N 112 M90910033 ĀĀÿÿｼÿ 9/64(40)X4････････････････････････Screw 9/64(40)X4･･････････････････････ 3

N 113 MH10A0571 ēĈÿĔ･････････････････････････････････････ Connector･････････････････････････････ 1

N 114 M90932015 ĀĀÿｼÿđÿÿēĈ 9/64(40)X9･･････････････････ Screw 9/64(40)X9･･････････････････････ 1

N 115 MH10A6910 āÿĉ･･････････････････････････････････････ Thread wiper connecting rod････････････ 1

N 116 MH10A0981 ąăāĀｰĄĔÿ････････････････････････････････ Wiper adapter･･････････････････････････ 1

N 117 M90901045 ĖĀﾄ 9/64(40)･････････････････････････････ Nut 9/64(40)･･･････････････････････････ 1

N 118 MH10A0729 Āÿāāÿÿ･･･････････････････････････････････Spring･･････････････････････････････････ 1

N 119 M90908003 ĄĂĀĀÿｼÿ 9/64(40)X6･････････････････････ Screw 9/64(40)X6･･････････････････････ 2

N 120 MH10A5601 ąăāĀｰﾄāēĊăđ････････････････････････････ Wiper setting plate･･････････････････････ 1

N 121 M96008017 ďﾌĔｨĐĊĀﾄ M6X10･････････････････････････Safety socket bolt M6X10･･････････････ 2

N 122 MH10A1530 ąăāĀｰｼÿĉ･････････････････････････････････Wiper shaft･････････････････････････････ 1

N 123 M90505065 Ećÿđﾄćą 5････････････････････････････････ E-type retaining ring 5･･････････････････ 1

N 124 MH10A0980 ąăāĀｰ････････････････････････････････････Wiper･･････････････････････････････････ 1

N 125 M90806002 ĀĀÿｼÿ 1/8(44)X6･････････････････････････ Screw 1/8(44)X6･･･････････････････････ 1

N 126 M91305080 ｺÿĆďÿ φ13･･･････････････････････････････Rubber plug φ13･･･････････････････････ 1

N 127 MH10E3519 ăﾄﾕĂćĐăĀăﾄÿĉﾐ･･････････････････････････ Thread release solenoid assy･･･････････ 1

N 128 M90422050 ｺČÿćÿÿ 4･････････････････････････････････ Washer 4･･･････････････････････････････ 2

N 129 M90424053 āÿÿČÿćÿÿ 4･･･････････････････････････････ Spring washer 4････････････････････････ 2

N 130 M91007045 ĖĀﾄ M4･･･････････････････････････････････Nut M4･････････････････････････････････ 3

N 131 M96010052 Čÿćÿÿ････････････････････････････････････ Washer･････････････････････････････････ 1

N 132 M90421050 ﾐćÿĈČÿćÿÿ 4･･････････････････････････････ Washer 4･･･････････････････････････････ 2

N 133 M91005022 ﾛĀćĉăÿĂﾄ M4X12･････････････････････････Hexagon head bolt M4X12･･････････････ 1

N 134 M90434060 ĀĀÿ･･･････････････････････････････････････Pin････････････････････････････････････ 1

N 135 M90512065 Ećÿđﾄćą 3････････････････････････････････ E-type retaining ring 3･･････････････････ 1

N 136 MH10A1701 āÿÿ･･････････････････････････････････････ Spring･･････････････････････････････････ 1

☆印はPLK-E2516R共通部品を示します。
☆ indicates PLK-E2516R common parts.  25 PLK-G2516R



 

OIL LUBRICATION MECHANISM

給油機構P

26

109

107

108

111

112

132

125

124

118

127

123

128

126

130

(121)

129

(122)

140

(101)

139

138

137

(103)

116

122

115

117

(106)

(103)(103)

131

(106)

133

135

134

(103)

113

114

136

(131)

(121)

110

119

120
121

(103)

(121)

(120)

901

106

101

102

105

104
103



[P］給油機構
  OIL LUBRICATION MECHANISM

    Fig 変更 部品コード 品     名 Description 数量
    no. Mod. Parts no. Amt. Req.

☆ P 101 MS03A2780 ăĂđÿ･････････････････････････････････････ Holder･････････････････････････････････ 2

P 102 MH27A2780 ăĂđÿ･････････････････････････････････････ Holder･････････････････････････････････ 1

P 103 M91054004 SW-PWﾌĀĀĄăĖﾍÿÿｼÿ M4X8････････････････Screw M4X8･･･････････････････････････ 12

P 104 MH10A6740 ﾌｪĂﾄ･････････････････････････････････････ Felt････････････････････････････････････ 1

P 105 MH10A5740 ﾌｪĂﾄ･････････････････････････････････････ Felt････････････････････････････････････ 1

☆ P 106 MF80A0780 ăĂđÿ･････････････････････････････････････ Holder･････････････････････････････････ 3

P 107 M90573080 ｺÿĆďÿ φ5.7･･････････････････････････････ Rubber plug φ5.7･･････････････････････ 2

P 108 MP40A1740 ﾌｪĂﾄ･････････････････････････････････････ Felt････････････････････････････････････ 2

P 109 MH27E1688 āĀăﾌĀĀﾓĉﾐ (ĖćĆČą)･･･････････････････････Oil pipe assy (presser foot)･････････････ 1

P 110 MH27E3688 āĀăﾌĀĀﾓĉﾐ (ćÿﾕ)･･････････････････････････Oil pipe assy (circulation)･･･････････････ 1

P 111 MH10A7740 ﾌｪĂﾄ･････････････････････････････････････ Felt････････････････････････････････････ 1

☆ P 112 MF00A2780 ăĂđÿ･････････････････････････････････････ Holder･････････････････････････････････ 1

P 113 MH27E1148 āĀăﾌĀĀﾓĉﾐ (āāăÿĄ)････････････････････････Oil pipe assy (needle bar)･･･････････････ 1

P 114 MH27E0688 āĀăﾌĀĀﾓĉﾐ (ﾍÿｼÿāÿ)･･････････････････････Oil pipe assy (eccentric cam)･･･････････ 1

P 115 MH27E2688 āĀăﾌĀĀﾓĉﾐ (ĖćĆČąćđĂ)･･･････････････････Oil pipe assy (presser foot bushing)･････ 1

P 116 MH27A0740 ﾌｪĂﾄ･････････････････････････････････････ Felt････････････････････････････････････ 1

P 117 MH27A1780 ăĂđÿ･････････････････････････････････････ Holder･････････････････････････････････ 1

P 118 M91071004 SW-MWﾌĀĀĄăĖﾍÿÿｼÿ M4X8･･･････････････ Screw M4X8･･･････････････････････････ 1

P 119 MH27A0780 ăĂđÿ･････････････････････････････････････ Holder･････････････････････････････････ 1

P 120 M94007099 ĖăﾛÿĉāĀﾌĀ AB-6N････････････････････････Nylon clip AB-6N･･･････････････････････ 2

P 121 M91056004 SW-PWﾌĀĀĄăĖﾍÿÿｼÿ M4X10･･･････････････Screw M4X10･･････････････････････････ 5

P 122 MN10A0135 ĂﾌÿĀĄﾄÿ･･････････････････････････････････ Oil gauge･･･････････････････････････････ 2

P 123 MH27A0500 ｺÿĆďÿ φ25･･･････････････････････････････Rubber plug φ25･･･････････････････････ 1

P 124 MF13A0135 ĂﾌÿĀĄﾄÿ･･････････････････････････････････ Oil gauge･･･････････････････････････････ 1

P 125 MH27A0225 ĄĈｺĉﾐđĔ･････････････････････････････････Floater･････････････････････････････････ 1

P 126 MH27A0691 ĐｺﾌđćÿĎĊĀﾄ･･････････････････････････････Gasket for bottom cover････････････････ 1

P 127 MH27A0516 Đｺﾌđ･････････････････････････････････････Bottom cover･･････････････････････････ 1

P 128 M91101085 Oāÿĉÿ････････････････････････････････････ O-ring･････････････････････････････････ 1

P 129 M92004002 ĀĀÿｼÿ 5/16(24)X8････････････････････････ Screw 5/16(24)X8･･････････････････････ 1

P 130 M94003021 ﾛĀćĉĂĖēĈăÿĂﾄ M4X12･･･････････････････ Socket bolt M4X12･････････････････････ 10

P 131 MN60A0620 ĖăﾛÿĉāĀﾌĀ AB-5N････････････････････････Nylon clip AB-5N･･･････････････････････ 3

P 132 MH27E4688 āĀăﾌĀĀﾓĉﾐ (ćÿﾕ)･･････････････････････････Oil pipe assy (circulation)･･･････････････ 1

P 133 MH27A0148 Āﾓ･･･････････････････････････････････････ Oil braid････････････････････････････････ 1

☆ P 134 MG30A0700 ēĂĄĈāÿÿ･････････････････････････････････Spring･･････････････････････････････････ 1

P 135 M91008035 ﾕāÿĄĒÿĄďēÿｼÿ･･･････････････････････････Oil adjusting screw･････････････････････ 1

P 136 MH27E5688 āĀăﾌĀﾌｪĂﾄĉﾐđĔ･･･････････････････････････Oil pipe complete･･･････････････････････ 1

☆ P 137 MS10A1691 ćÿĎĊĀﾄ･･･････････････････････････････････Gasket･････････････････････････････････ 1

☆ P 138 MS10A1742 ĂﾌÿĀﾌÿđ･･････････････････････････････････ Cap････････････････････････････････････ 1

P 139 MH27A0797 ăÿĄﾕﾌｨĂĆĀđÿā････････････････････････････Oil cover film (L)･･･････････････････････ 1

P 140 MH27A1797 ăÿĄﾕﾌｨĂĆﾐĈÿ･････････････････････････････Oil cover film (R)･･･････････････････････ 1

P 901 MH27B4339 ĆăĂćāÿｰĉﾐđĔ････････････････････････････Oil cover assy･･････････････････････････ 1

☆印はPLK-E2516R共通部品を示します。
☆ indicates PLK-E2516R common parts.  27 PLK-G2516R



102

105

101

(102)104

103

106

(111)

118

117

(111)

116

115

(111)

CABLE COMPONENT & PNEUMATIC CONTROL UNIT

配線・配管関係Q

28  

108

(102)

110
(105)

109

107
(103)

(105)

(106)

(102)

113 114

112 111

127

134

135

131

137

129

133

901

132

130

128

136

126

124125

122

120

119

123

121



[Q］配線･配管関係
  CABLE COMPONENT & PNEUMATIC CONTROL UNIT

    Fig 変更 部品コード 品     名 Description 数量
    no. Mod. Parts no. Amt. Req.

☆ Q 101 ME10A0408 ĊÿｼĀēđÿă X･･････････････････････････････ Detector bracket X･････････････････････ 1

Q 102 M91054004 SW-PWﾌĀĀĄăĖﾍÿÿｼÿ M4X8････････････････Screw M4X8･･･････････････････････････ 8

Q 103 MH10A0602 ﾄāēĊćĖĉÿ････････････････････････････････ Holder･････････････････････････････････ 2

Q 104 MＨ27E1484 ĈÿďēĎăĀĒ X･････････････････････････････Detector X･････････････････････････････ 1

Q 105 M90971004 SW-PWﾌĀĀĄăĖﾍÿÿｼÿ M3X10･･･････････････Screw M3X10･･････････････････････････ 4

Q 106 M94003099 ĖăﾛÿĉāĀﾌĀ AB-3N････････････････････････Nylon clip AB-3N･･･････････････････････ 2

Q 107 MH27B0339 YďÿČćāÿｰ･･･････････････････････････････ Detector cover Y･･･････････････････････ 1

Q 108 MH27A2603 YďÿČﾄāēĊđÿă････････････････････････････ Detector bracket Y･････････････････････ 1

Q 109 MＨ27E2484 ĈÿďēĎăĀĒ Y･････････････････････････････Detector Y･････････････････････････････ 1

Q 110 M90316050 ﾐćÿĈČÿćÿÿ 3･･････････････････････････････ Washer 3･･･････････････････････････････ 2

Q 111 M91071004 SW-MWﾌĀĀĄăĖﾍÿÿｼÿ M4X8･･･････････････ Screw M4X8･･･････････････････････････ 9

Q 112 MH10A9601 ĎăĀĒﾄāēĊăđ･････････････････････････････Micro switch bracket･･･････････････････ 1

Q 113 M90864004 SW-PWﾌĀĀĄăĖﾍÿÿｼÿ M3X14･･･････････････Screw M3X14･･････････････････････････ 2

Q 114 MＨ27E3484 ĄăĉﾛĎăĀĒĉﾐđĔ･･････････････････････････ Micro switch assy･･････････････････････ 1

Q 115 MH27B1339 Pāÿÿćāÿｰ････････････････････････････････ Print circuit board cover････････････････ 1

Q 116 MH27A2601 ｺÿĉđﾄāēĊăđ･････････････････････････････ Connector panel･･･････････････････････ 1

Q 117 MH10B2339 đÿĎđｰćāÿｰ･･･････････････････････････････ Duster cover･･･････････････････････････ 1

Q 118 MH10B1339 đÿĎđｰćāÿｰ･･･････････････････････････････ Duster cover･･･････････････････････････ 1

Q 119 M91057004 SW-PWﾌĀĀĄăĖﾍÿÿｼÿ M4X20･･･････････････Screw M4X20･･････････････････････････ 5

☆ Q 120 MB60A0366 ąÿđĀĒﾌÿĀｼĀ･･････････････････････････････Nyion bush･････････････････････････････ 5

Q 121 M90409037 SW-PW PĖﾍÿÿｼÿ M4X10･･････････････････ Screw M4X10･･････････････････････････ 1

☆ Q 122 MB60A2352 ąÿđĀĒﾌÿĀｼĀ･･････････････････････････････Nyion bush･････････････････････････････ 5

Q 123 M800G2SOL ĐăĀăﾄÿĈāÿÿ PLK-G2-SOL････････････････ Print circuit board PLK-G2-SOL････････ 1

Q 124 MH10A3508 ďēĐÿĉĔÿÿďÿĉﾐđĔ 15P････････････････････ Connecting cable assy 15P･････････････ 1

Q 125 MH10A4508 ďēĐÿĉĔÿÿďÿĉﾐđĔ 12P････････････････････ Connecting cable assy 12P･････････････ 1

Q 126 K14M19400102 ﾌｪĀăﾄｺĂ･････････････････････････････････ Ferritic core･･･････････････････････････ 1

☆ Q 127 MB62A0757 ﾌĀĀĉÿ･････････････････････････････････････ Plug･･･････････････････････････････････ 1

Q 128 MA30A0964 ăｼÿĀｰČ･･････････････････････････････････ Reducer･･･････････････････････････････ 2

Q 129 M91276004 SW-PWﾌĀĀĄăĖﾍÿÿｼÿ M4X30･･･････････････Screw M4X30･･････････････････････････ 4

Q 130 MH27A0567 ĒĀｰﾌÿ････････････････････････････････････ Tube･･･････････････････････････････････ 1

☆ Q 131 MA16A0495 ĎĀĀｰﾄÿｺÿﾄﾛｰĀ････････････････････････････Speed controler････････････････････････ 1

Q 132 MH27A1567 ĒĀｰﾌÿ････････････････････････････････････ Tube･･･････････････････････････････････ 1

☆ Q 133 MA20A6571 ăĊăﾕďĆÿ Y･･････････････････････････････ Connector･････････････････････････････ 1

Q 134 MH27A2567 ĒĀｰﾌÿ････････････････････････････････････ Tube･･･････････････････････････････････ 1

Q 135 MH27A3567 ĒĀｰﾌÿ････････････････････････････････････ Tube･･･････････････････････････････････ 1

Q 136 MH27A4567 ĒĀｰﾌÿ････････････････････････････････････ Tube･･･････････････････････････････････ 1

Q 137 MH27A5567 ĒĀｰﾌÿ････････････････････････････････････ Tube･･･････････････････････････････････ 1

Q 901 MH27E0599 ĔÿÿｼÿﾍÿÿĉﾐđĔ･････････････････････････････Solenoid valve complete････････････････ 1

☆印はPLK-E2516R共通部品を示します。
☆ indicates PLK-E2516R common parts.  29 PLK-G2516R



TABLE & STAND

テーブル関係R

30  

108

901

101

105

104

102

103

106

107

109

(116)

112

113

117

128

125

(114)

124123

114

126
122

111

119

120

127

115

121

(121)

118

110

(125)

116



[R］テーブル関係
  TABLE & STAND

    Fig 変更 部品コード 品     名 Description 数量
    no. Mod. Parts no. Amt. Req.

R 101 MH27A0595 Ĕÿăđ･････････････････････････････････････Table top･･････････････････････････････ 1

☆ R 102 MB60A3957 ăｰĂ･･････････････････････････････････････Rail････････････････････････････････････ 2

☆ R 103 M90406040 PČĀﾓĉÿｼÿ φ4.5X38･･････････････････････Wooden screw φ4.5X38････････････････ 4

☆ R 104 MB60A0719 ĀĈđÿｼ････････････････････････････････････ Drawer･････････････････････････････････ 1

☆ R 105 MB60A1368 ĈｬĎđｰ･･･････････････････････････････････ Caster･････････････････････････････････ 4

☆ R 106 K14M90451401 ﾄāēĊăÿĂﾄ M8X60･････････････････････････Mounting bolt M8X60･･･････････････････ 4

☆ R 107 M90710050 ﾄĉｼĀČÿćÿÿ 8･･････････････････････････････Special washer 8･･･････････････････････ 4

R 108 M90802053 āÿÿČÿćÿÿ 8･･･････････････････････････････ Spring washer 8････････････････････････ 4

R 109 M92008045 ĖĀﾄ M8･･･････････････････････････････････Nut M8･････････････････････････････････ 4

R 110 MH27B5339 ćāÿｰ･････････････････････････････････････ Cover･･････････････････････････････････ 1

R 111 M94008017 ďﾌĔｨĐĊĀﾄ M4X6･･････････････････････････Safety socket bolt M4X6････････････････ 6

R 112 MH27A0165 1āĄĉăĀÿĎ････････････････････････････････ Single clevis････････････････････････････ 1

R 113 M98004017 ďﾌĔｨĐĊĀﾄ M8X20･････････････････････････Safety socket bolt M8X20･･････････････ 2

R 114 M90511065 Ećÿđﾄćą 6････････････････････････････････ E-type retaining ring 6･･････････････････ 3

R 115 MH27A7454 ｼÿĉ･･･････････････････････････････････････Shaft･･････････････････････････････････ 1

R 116 M90823050 ﾐćÿĈČÿćÿÿ 8･･････････････････････････････ Washer 8･･･････････････････････････････ 3

R 117 M90810060 ĎĖĀﾌĀĀĀÿ R8･･････････････････････････････Snap pin R8････････････････････････････ 1

R 118 M98087021 ﾛĀćĉĂĖēĈăÿĂﾄ M8X55･･･････････････････ Socket bolt M8X55･････････････････････ 2

R 119 M90835050 ąĀｼｬ･････････････････････････････････････Washer･････････････････････････････････ 2

R 120 M92075045 ĖĀﾄ M8･･･････････････････････････････････Nut M8･････････････････････････････････ 2

R 121 MH27A3601 ﾄāēĊăđ･･････････････････････････････････ Bracket････････････････････････････････ 2

R 122 MH27A8454 ｼÿĉ･･･････････････････････････････････････Shaft･･････････････････････････････････ 1

R 123 M91576045 ĖĀﾄ M6･･･････････････････････････････････Nut M6･････････････････････････････････ 1

R 124 M90624053 āÿÿČÿćÿÿ 6･･･････････････････････････････ Spring washer 6････････････････････････ 1

R 125 MH27A1352 ćĀｰ･･････････････････････････････････････Collar･･････････････････････････････････ 2

R 126 MH27A5476 ĎﾍĀｰČ･･･････････････････････････････････ Spacer･････････････････････････････････ 1

R 127 M96020021 ﾛĀćĉĂĖēĈăÿĂﾄ M6X55･･･････････････････ Socket bolt M6X55･････････････････････ 1

R 128 MH27A0315 ćÿĎĎﾌĀāÿĉÿ･･･････････････････････････････Gas spring units････････････････････････ 1

R 901 MH27E0150 ĈｬĉĉﾐđĔ･････････････････････････････････ Leg assy･･･････････････････････････････ 1

☆印はPLK-E2516R共通部品を示します。
☆ indicates PLK-E2516R common parts.  31 PLK-G2516R



122,123,124,125

131

126

104,105

103

134133

107

108

135 136

137

132128 129

130

110

111

109

(110)

120

119

106

121

101

付属品(1)
ACCESSORIES(1)

S

32  

901

127

112
113

114
115

116

117

102

118



[S］付属品(1)
  ACCESSORIES(1)

    Fig 変更 部品コード 品     名 Description 数量
    no. Mod. Parts no. Amt. Req.

☆ S 101 MS02A0128 ﾐｼÿāā DPX17#18･････････････････････････Needle DPX17#18･･････････････････････ 4

☆ S 102 MF25B0123 ăÿĀÿÿ･････････････････････････････････････Bobbin･････････････････････････････････ 3

S 103 MH10A0419 ăÿĄｼÿｺÿĆ･････････････････････････････････Rubber cushion･････････････････････････ 6

S 104 MH10A3FUS ĀĀｰĎÿ 2.5A･･･････････････････････････････ Fuse 2.5A･･････････････････････････････ 1

S 105 MH10A2FUS ĀĀｰĎÿ 20A････････････････････････････････Fuse 20A･･････････････････････････････ 1

S 106 MF17A0565 ćĉﾄÿĒÿĄďăĉÿ･････････････････････････････ Speed command disk adjusting plate･････ 1

S 107 MH27A0613 ﾄĄﾌÿČČą･････････････････････････････････ Head rest･･････････････････････････････ 1

S 108 M95005017 ďﾌĔｨĐĊĀﾄ M5X10･････････････････････････Safety socket bolt M5X10･･････････････ 4

☆ S 109 MB60A2620 ĖăﾛÿĉāĀﾌĀ AB-10N･･････････････････････ Nylon clip AB-10N･････････････････････ 1

S 110 M91056004 SW-PWﾌĀĀĄăĖﾍÿÿｼÿ M4X10･･･････････････Screw M4X10･･････････････････････････ 2

☆ S 111 MB60A1620 ĖăﾛÿĉāĀﾌĀ AB-8N････････････････････････Nylon clip AB-8N･･･････････････････････ 1

☆ S 112 MS05A1976 ﾛĀćĉăÿĄăÿĒ 6････････････････････････････Hexagonal wrench 6････････････････････ 1

☆ S 113 MS05A0976 ﾛĀćĉăÿĄăÿĒ 5････････････････････････････Hexagonal wrench 5････････････････････ 1

☆ S 114 MS01A1976 ﾛĀćĉăÿĄăÿĒ 4････････････････････････････Hexagonal wrench 4････････････････････ 1

☆ S 115 MS02A2976 ﾛĀćĉăÿĄăÿĒ 3････････････････････････････Hexagonal wrench 3････････････････････ 1

☆ S 116 MS02A1976 ﾛĀćĉăÿĄăÿĒ 2.5･･････････････････････････Hexagonal wrench 2.5･･････････････････ 1

☆ S 117 MS02A0976 ﾛĀćĉăÿĄăÿĒ 2････････････････････････････Hexagonal wrench 2････････････････････ 1

S 118 MH10E0193 ăﾄđĔđÿăĉﾐđĔ･････････････････････････････Cotton stand assy･･････････････････････ 1

☆ S 119 MB02A1608 ﾄÿĀăāÿｰ (ｼÿĄ)････････････････････････････ Screw driver (small)････････････････････ 1

☆ S 120 MB02A0608 ﾄÿĀăāÿｰ (ĒĀĄ)････････････････････････････ Screw driver (middle)･･･････････････････ 1

☆ S 121 MF00A0608 ﾄÿĀăāÿｰ (đÿă)･････････････････････････････Screw driver (large)･････････････････････ 1

☆ S 122 MS02A0479 ĎāĀĖ13-17･･･････････････････････････････Spanner 13-17･････････････････････････ 1

☆ S 123 MM11A1479 ĎāĀĖ10-14･･･････････････････････････････Spanner 10-14･････････････････････････ 1

☆ S 124 MS10A1976 ĎāĀĖ8-9･････････････････････････････････ Spanner 8-9･･･････････････････････････ 1

☆ S 125 MS10A2976 ĎāĀĖ6-7･････････････････････････････････ Spanner 6-7･･･････････････････････････ 1

☆ S 126 MF10A0149 ĂﾌÿĀČｼ･･････････････････････････････････ Oiler･･･････････････････････････････････ 1

☆ S 127 MF06A1620 ăÿｼĀﾛĀĉđă･･････････････････････････････ Cord tie････････････････････････････････ 1

☆ S 128 MB60A0201 ăÿｼĀﾛĀĉđă･･････････････････････････････ Cord tie････････････････････････････････ 3

☆ S 129 M90306041 ĄĂﾓĉÿｼÿ 3.1X16･･････････････････････････Wooden screw 3.1X16･･････････････････ 6

☆ S 130 MB60A0420 ｺĔăĉÿ････････････････････････････････････ Tie holder･･････････････････････････････ 3

S 131 MH27A0409 ĄąăĒĊÿｰｼÿ･･･････････････････････････････ Up position gauge･･････････････････････ 1

S 132 MH27A6476 ĎﾍĀｰČ･･･････････････････････････････････ Spacer･････････････････････････････････ 1

☆ S 133 M90001043 ĎĔĀﾌĀĂ･･･････････････････････････････････Staple･････････････････････････････････ 6

S 134 M90409037 SW-PW PĖﾍÿÿｼÿ M4X10･･････････････････ Screw M4X10･･････････････････････････ 1

☆ S 135 M91010089 ﾛĀćĉĐĊĀﾄ････････････････････････････････Socket･････････････････････････････････ 1

☆ S 136 MA30A0571 ąÿđĀĒēĈÿĔ･･･････････････････････････････Quickjoint･･････････････････････････････ 1

☆ S 137 MS06A0567 ąĂĒĀｰﾌÿ･････････････････････････････････ Air tube････････････････････････････････ 1

☆ S 901 ME25E0691 āĀĀĈÿďĀﾄ････････････････････････････････ Clamp pad set･･････････････････････････ 1

☆印はPLK-E2516R共通部品を示します。
☆ indicates PLK-E2516R common parts.  33 PLK-G2516R



117

127,128

125

121

122124

123

126

101

 

ACCESSORIES(2)
付属品(2)T

34

129

119

118

120

104

106

107

108

103
105

102

902

116

115

112
113

114

111

109

110

901



[T］付属品(2)
  ACCESSORIES(2)

    Fig 変更 部品コード 品     名 Description 数量
    no. Mod. Parts no. Amt. Req.

☆ T 101 M860A0FSW ﾌĀﾄĎăĀĒ･････････････････････････････････ Foot switch････････････････････････････ 1

T 102 M90806002 ĀĀÿｼÿ 1/8(44)X6･････････････････････････ Screw 1/8(44)X6･･･････････････････････ 2

T 103 M90317050 ｺČÿćÿÿ 3･････････････････････････････････ Washer 3･･･････････････････････････････ 2

T 104 MH10A0160 Ăăćÿｰﾄÿ･･････････････････････････････････ Eye guard･･････････････････････････････ 1

T 105 M91071004 SW-MWﾌĀĀĄăĖﾍÿÿｼÿ M4X8･･･････････････ Screw M4X8･･･････････････････････････ 3

T 106 MH10A7601 ĂăćÿｰﾄÿﾄāēĊăđ･･･････････････････････････Eye guard bracket･･････････････････････ 1

T 107 MH10A8601 ﾄāēĊăđ･･････････････････････････････････ Mounting plate･････････････････････････ 1

T 108 M91054004 SW-PWﾌĀĀĄăĖﾍÿÿｼÿ M4X8････････････････Screw M4X8･･･････････････････････････ 2

T 109 MH10A0435 ｼｼÿăđ････････････････････････････････････ Support plate･･･････････････････････････ 2

T 110 MH10A0418 ĀÿｼÿｺÿĆ･･････････････････････････････････ Hinge rubber･･･････････････････････････ 2

T 111 MH10A0770 ĀÿｼÿﾍÿｰĎ･････････････････････････････････Hinge base･････････････････････････････ 2

T 112 M95002020 ﾛĀćĉĂĖēĈﾄćÿｼÿ M5X6･･･････････････････ Screw M5X6･･･････････････････････････ 2

T 113 MH10A7454 Āÿｼÿｼÿĉ･･････････････････････････････････ Hinge shaft･････････････････････････････ 2

T 114 M90835050 ąĀｼｬ･････････････････････････････････････Washer･････････････････････････････････ 4

T 115 M98087021 ﾛĀćĉĂĖēĈăÿĂﾄ M8X55･･･････････････････ Socket bolt M8X55･････････････････････ 4

☆ T 116 MA20A0734 ĀÿďĂćāÿｰ････････････････････････････････ Polyethylene cover･････････････････････ 1

☆ T 117 M90001043 ĎĔĀﾌĀĂ･･･････････････････････････････････Staple･････････････････････････････････ 4

T 118 MH27A0131 ĂﾌÿĀĄĊ･･･････････････････････････････････Oil pan･････････････････････････････････ 1

☆ T 119 MF20A0130 ĂﾌÿĀĀÿÿ･･････････････････････････････････ Oil bottle･･･････････････････････････････ 1

☆ T 120 MB62A0797 ăｺÿﾌｨĂĆ･････････････････････････････････ Film sheet･･････････････････････････････ 1

☆ T 121 MB61A5601 ăĈÿĀăｰđﾄāēĊăđ･･････････････････････････Filter regulater adapter･････････････････ 1

☆ T 122 M90409041 ĄĂﾓĉÿｼÿ 4.5X20･･････････････････････････Screw 4.5X20･･････････････････････････ 2

☆ T 123 ME40A0963 ﾌｨĂđăĈÿĀăｰđ (ĎĔｰēĈ)･･･････････････････ Filter regulator･････････････････････････ 1

T 124 M90511050 ﾐćÿĈČÿćÿÿ 5･･････････････････････････････ Washer 5･･･････････････････････････････ 2

T 125 M95003017 ďﾌĔｨĐĊĀﾄ M5X8･･････････････････････････Safety socket bolt M5X8････････････････ 2

☆ T 126 MA20A8571 LćÿđēĈÿĔ･････････････････････････････････L-type quick joint･･････････････････････ 1

T 127 MH10A2508 ĊｰﾌÿĂ (SOLĈāÿÿĔÿÿĊÿÿ)･･････････････････Cable (SOL power)･････････････････････ *

T 128 MH27A1508 ĊｰﾌÿĂ (SOLĈāÿÿĔÿÿĊÿÿ) CEÿĄ････････････Cable (SOL power) for CE･･････････････ *

☆ T 129 M97320099 ĊｰﾌÿĂ (SOLĈāÿÿｼÿｺÿĄ)･･･････････････････Cable (SOL signal pulse)････････････････ 1

T 901 MH10E5508 XYąÿｺｰđÿĊｰﾌÿĂďĀﾄ･･････････････････････ XY encoder cable set･･･････････････････ 1

T 902 MH27E2508 XYﾓｰđĊｰﾌÿĂďĀﾄ･････････････････････････ XY motor cable set･････････････････････ 1

注)  パーツúンðーT1271T128は1ご利用地域{より付属形態が異zります。

Remarks)  For part No.T127 and T128, an attached form is different according to the region.

ご利用地域 EC諸国を除く地域 EC諸国

Region xcept EC EC nations

T127 1 -

T128 - 1

☆印はPLK-E2516R共通部品を示します。
☆ indicates PLK-E2516R common parts.  35 PLK-G2516R



120119 121

122

103

4
.5

106,107,108

6
.5

109,110

8
.5

129

127,128

101

1.6

126

125124

123

113111
4

112

6

114,115,116,117

 

OPTION PARTS

オプションパーツU

36

104,105

4
.5

118

102

2.6



[U］オプションパーツ
  OPTION PARTS

    Fig 変更 部品コード 品     名 Description 数量
    no. Mod. Parts no. Amt. Req.

☆ U 101 MS02A0101 āāăđ φ1.6･･･････････････････････････････Needle plate φ1.6･･････････････････････ 1

☆ U 102 MS02A2101 āāăđ φ2.6･･･････････････････････････････Needle plate φ2.6･･････････････････････ 1

☆ U 103 MV35A0106 ČĀĆČą φ3･･････････････････････････････ Presser foot φ3･･･････････････････････ 1

U 104 MV30A0256 ĖćĆČą φ3･･･････････････････････････････Presser foot φ3･･･････････････････････ 1

U 105 MV30A1256 ĖćĆČą φ2･･･････････････････････････････Presser foot φ2･･･････････････････････ 1

U 106 MB10M0256 ĖćĆČą φ3.3･････････････････････････････Presser foot φ3.3･･････････････････････ 1

☆ U 107 MS03A0256 ĖćĆČą φ3･･･････････････････････････････Presser foot φ3･･･････････････････････ 1

☆ U 108 MS03A1256 ĖćĆČą φ2･･･････････････････････････････Presser foot φ2･･･････････････････････ 1

☆ U 109 MA35A0256 ĖćĆČą φ3･･･････････････････････････････Presser foot φ3･･･････････････････････ 1

☆ U 110 MA35A1256 ĖćĆČą φ2･･･････････････････････････････Presser foot φ2･･･････････････････････ 1

U 111 MA21A0256 ĖćĆČą φ2.5･････････････････････････････Presser foot φ2.5･･････････････････････ 1

U 112 MA21A1256 ĖćĆČą φ2.5･････････････････････････････Presser foot φ2.5･･････････････････････ 1

U 113 MG42A0181 ăﾄĂÿĖă (ĂēﾓĀÿĄ)････････････････････････Thread guide (for heavy)････････････････ 1

☆ U 114 MN10A3245 ąÿĎăāÿÿ φ1X11･････････････････････････Spring φ1X11･･････････････････････････ 1

U 115 MF23C0245 ąÿĎăāÿÿ φ1.6X11･･･････････････････････ Spring φ1.6X11････････････････････････ 1

U 116 MN52A1245 ąÿĎăāÿÿ φ1.2X13･･･････････････････････ Spring φ1.2X13････････････････････････ 1

U 117 MS10A0245 ąÿĎăāÿÿ φ1X13.5･･･････････････････････ Spring φ1X13.5････････････････････････ 1

U 118 MH10E1210 ĒÿĄďēĈĉﾐđĔ･････････････････････････････Thread tension regulator assy･･･････････ 1

☆ U 119 MS03A0181 ăﾄĂÿĖă･･････････････････････････････････ Thread guide･･･････････････････････････ 1

☆ U 120 MS10A0180 ăﾄĂÿĖă･･････････････････････････････････ Thread guide･･･････････････････････････ 1

U 121 K14M94319012 ｺÿĉđ 12P････････････････････････････････ Connecter 12P･････････････････････････ 1

U 122 K14M96821809 ĖăﾛÿĈｬĀﾌĀ 12P･･････････････････････････ Nylon cap 12P･････････････････････････ 1

U 123 K14M94319015 ｺÿĉđ 15P････････････････････････････････ Connector 15P･････････････････････････ 1

U 124 K14M96822602 ĖăﾛÿĈｬĀﾌĀ 15P･･････････････････････････ Nylon cap 15P･････････････････････････ 1

U 125 K14M77014710 đｰﾐĖĂ･･･････････････････････････････････ Terminal･･･････････････････････････････ 1

U 126 MB62E3105 ĐﾄĆČąĉﾐđĔ (ĂĖĖｼ)･･････････････････････ Clamp frame complete (blank)･･･････････ 1

☆ U 127 MB62A0762 ĖćĆČąăđ (2T,ĊćÿĈďÿĂā)･････････････････Clamp plate (with line)･･････････････････ 1

☆ U 128 MB62A1762 ĖćĆČąăđ (2T,ĊćÿĈďÿĖｼ)･････････････････Clamp plate････････････････････････････ 1

U 129 MH27A1272 Ćĉāăđ (ĂĖĖｼ)････････････････････････････Feed plate (blank)･･････････････････････ 1

☆印はPLK-E2516R共通部品を示します。
☆ indicates PLK-E2516R common parts.  37 PLK-G2516R



 索引
 INDEX-1

部品ｺｰﾄÿ ﾍĀｰｼÿ Fig 部品ｺｰﾄÿ ﾍĀｰｼÿ Fig 部品ｺｰﾄÿ ﾍĀｰｼÿ Fig 部品ｺｰﾄÿ ﾍĀｰｼÿ Fig
Parts No. Page No. Parts No. Page No. Parts No. Page No. Parts No. Page No.

K14M19400102 *** P29 *** Q 126 M90611060 *** P21 *** L 126 M91010089 *** P33 *** S 135 M91506001 *** P15 *** H 107

K14M77014710 *** P37 *** U 125 M90624053 *** P31 *** R 124 M91011004 *** P3 *** B 117 M91512022 *** P17 *** J 123

K14M90451401 *** P31 *** R 106 M90631050 *** P15 *** H 133 ↑ *** P5 *** C 132 M91553015 *** P15 *** H 117

K14M94319012 *** P37 *** U 121 ↑ *** P25 *** N 107 M91013004 *** P23 *** M 114 M91572045 *** P15 *** H 132

K14M94319015 *** P37 *** U 123 M90632050 *** P15 *** H 104 M91053020 *** P5 *** C 117 M91576045 *** P31 *** R 123

K14M96821809 *** P37 *** U 122 M90634050 *** P25 *** N 108 ↑ *** P9 *** E 119 M91602001 *** P9 *** E 140

K14M96822602 *** P37 *** U 124 M90710050 *** P31 *** R 107 ↑ *** P15 *** H 129 M91602020 *** P11 *** F 127

M70535065 *** P5 *** C 105 M90800086 *** P11 *** F 125 ↑ *** P21 *** L 121 M91602046 *** P5 *** C 121

M800G2SOL *** P29 *** Q 123 M90802053 *** P31 *** R 108 M91054004 *** P3 *** B 103 M91603003 *** P15 *** H 131

M860A0FSW *** P35 *** T 101 M90803010 *** P17 *** J 109 ↑ *** P5 *** C 129 M91606001 *** P9 *** E 141

M90001043 *** P33 *** S 133 M90804086 *** P11 *** F 132 ↑ *** P25 *** N 103 ↑ *** P11 *** F 102

↑ *** P35 *** T 117 M90806002 *** P25 *** N 125 ↑ *** P27 *** P 103 ↑ *** P15 *** H 144

M90204060 *** P5 *** C 135 ↑ *** P35 *** T 102 ↑ *** P29 *** Q 102 M91609020 *** P9 *** E 110

M90301036 *** P13 *** G 101 M90810060 *** P31 *** R 117 ↑ *** P35 *** T 108 M91610046 *** P5 *** C 144

M90306041 *** P33 *** S 129 M90814004 *** P19 *** K 111 M91055020 *** P13 *** G 125 M91650020 *** P9 *** E 116

M90316050 *** P29 *** Q 110 M90815002 *** P9 *** E 134 ↑ *** P23 *** M 111 ↑ *** P11 *** F 110

M90317050 *** P35 *** T 103 M90823050 *** P31 *** R 116 M91056004 *** P17 *** J 135 M91651020 *** P13 *** G 132

M90337065 *** P9 *** E 103 M90835050 *** P31 *** R 119 ↑ *** P21 *** L 125 M91690015 *** P15 *** H 114

M90406040 *** P31 *** R 103 ↑ *** P35 *** T 114 ↑ *** P27 *** P 121 M91691015 *** P15 *** H 125

M90406064 *** P9 *** E 150 M90836050 *** P9 *** E 138 ↑ *** P33 *** S 110 M91802006 *** P9 *** E 139

M90409037 *** P9 *** E 112 M90853002 *** P7 *** D 106 M91057004 *** P29 *** Q 119 M91910080 *** P3 *** B 118

↑ *** P13 *** G 116 M90856004 *** P3 *** B 131 M91058004 *** P7 *** D 104 M92004002 *** P27 *** P 129

↑ *** P29 *** Q 121 M90859004 *** P15 *** H 138 M91071004 *** P3 *** B 109 M92008045 *** P31 *** R 109

↑ *** P33 *** S 134 ↑ *** P21 *** L 129 ↑ *** P19 *** K 137 M92012070 *** P19 *** K 128

M90409041 *** P35 *** T 122 M90862004 *** P7 *** D 108 ↑ *** P27 *** P 118 M92075045 *** P31 *** R 120

M90421050 *** P13 *** G 137 M90864004 *** P29 *** Q 113 ↑ *** P29 *** Q 111 M93002021 *** P19 *** K 102

↑ *** P21 *** L 116 M90865004 *** P25 *** N 105 ↑ *** P35 *** T 105 M93003021 *** P13 *** G 105

↑ *** P25 *** N 132 M90883080 *** P3 *** B 106 M91084004 *** P5 *** C 146 ↑ *** P19 *** K 105

M90422050 *** P25 *** N 128 ↑ *** P9 *** E 128 M91101085 *** P27 *** P 128 M93007021 *** P19 *** K 114

M90424053 *** P25 *** N 129 M90901002 *** P5 *** C 136 M91107045 *** P17 *** J 107 M93016050 *** P9 *** E 105

M90434060 *** P25 *** N 134 M90901045 *** P25 *** N 117 M91110045 *** P17 *** J 126 M93202047 *** P15 *** H 102

M90500085 *** P9 *** E 131 M90902011 *** P15 *** H 135 M91111015 *** P17 *** J 113 M93220035 *** P15 *** H 101

M90504065 *** P23 *** M 101 M90906003 *** P3 *** B 126 M91117002 *** P17 *** J 111 M94001001 *** P13 *** G 109

M90505037 *** P21 *** L 103 M90907010 *** P17 *** J 130 M91118002 *** P11 *** F 121 M94001017 *** P13 *** G 136

M90505065 *** P15 *** H 119 M90908003 *** P3 *** B 115 M91119002 *** P9 *** E 152 ↑ *** P23 *** M 121

↑ *** P25 *** N 123 ↑ *** P13 *** G 131 M91127015 *** P13 *** G 135 M94001037 *** P21 *** L 101

M90511050 *** P3 *** B 138 ↑ *** P15 *** H 122 M91150003 *** P5 *** C 119 M94003017 *** P23 *** M 117

↑ *** P13 *** G 110 ↑ *** P25 *** N 119 M91151010 *** P17 *** J 103 M94003021 *** P27 *** P 130

↑ *** P17 *** J 124 M90910033 *** P25 *** N 112 M91182080 *** P3 *** B 111 M94003099 *** P29 *** Q 106

↑ *** P19 *** K 136 M90913001 *** P17 *** J 127 M91200086 *** P11 *** F 104 M94005022 *** P3 *** B 150

↑ *** P21 *** L 132 M90920002 *** P5 *** C 101 M91201045 *** P17 *** J 118 M94006017 *** P21 *** L 117

↑ *** P23 *** M 110 M90921002 *** P17 *** J 132 M91202045 *** P17 *** J 133 M94006052 *** P17 *** J 108

↑ *** P35 *** T 124 M90922002 *** P15 *** H 113 M91212015 *** P17 *** J 138 M94007099 *** P27 *** P 120

M90511065 *** P3 *** B 128 M90932015 *** P25 *** N 114 M91276004 *** P29 *** Q 129 M94008017 *** P19 *** K 119

↑ *** P13 *** G 107 M90939002 *** P5 *** C 104 M91304080 *** P3 *** B 105 ↑ *** P31 *** R 111

↑ *** P31 *** R 114 M90971004 *** P7 *** D 111 ↑ *** P19 *** K 147 M94008045 *** P21 *** L 109

M90512050 *** P11 *** F 118 ↑ *** P29 *** Q 105 M91305080 *** P25 *** N 126 M94008070 *** P23 *** M 120

↑ *** P19 *** K 146 M90990002 *** P3 *** B 134 M91331004 *** P5 *** C 128 M94024017 *** P17 *** J 139

M90512065 *** P25 *** N 135 ↑ *** P7 *** D 115 M91333004 *** P3 *** B 114 M94040021 *** P13 *** G 120

M90532060 *** P23 *** M 116 ↑ *** P9 *** E 142 M91382045 *** P3 *** B 145 M95001021 *** P19 *** K 139

M90573080 *** P27 *** P 107 ↑ *** P17 *** J 102 ↑ *** P23 *** M 107 M95002017 *** P3 *** B 137

M90600085 *** P15 *** H 108 M91002022 *** P19 *** K 115 M91400010 *** P7 *** D 120 ↑ *** P11 *** F 117

M90604065 *** P11 *** F 115 M91005022 *** P25 *** N 133 M91501022 *** P17 *** J 120 ↑ *** P17 *** J 125

↑ *** P19 *** K 132 M91007045 *** P25 *** N 130 M91501085 *** P5 *** C 138 ↑ *** P23 *** M 115

M90605010 *** P3 *** B 133 M91008035 *** P27 *** P 135 M91502045 *** P17 *** J 122 M95002020 *** P5 *** C 115

 38



 索引
 INDEX-2

部品ｺｰﾄÿ ﾍĀｰｼÿ Fig 部品ｺｰﾄÿ ﾍĀｰｼÿ Fig 部品ｺｰﾄÿ ﾍĀｰｼÿ Fig 部品ｺｰﾄÿ ﾍĀｰｼÿ Fig
Parts No. Page No. Parts No. Page No. Parts No. Page No. Parts No. Page No.

M95002020 *** P9 *** E 121 MA25A0572 *** P17 *** J 116 ME20A0120 *** P11 *** F 124 MF20A0229 *** P11 *** F 120

↑ *** P35 *** T 112 MA25A0891 *** P17 *** J 114 ME20A0352 *** P3 *** B 121 MF23C0245 *** P37 *** U 115

M95003017 *** P35 *** T 125 MA30A0571 *** P33 *** S 136 ME20A0915 *** P17 *** J 137 MF25B0123 *** P11 *** F 123

M95003021 *** P3 *** B 147 MA30A0964 *** P29 *** Q 128 ME20E0477 *** P17 *** J 119 ↑ *** P33 *** S 102

↑ *** P13 *** G 112 MA35A0256 *** P37 *** U 109 ME25A0682 *** P9 *** E 151 MF60A0700 *** P15 *** H 142

M95004017 *** P19 *** K 124 MA35A1256 *** P37 *** U 110 ME25A0921 *** P21 *** L 107 MF70A1180 *** P5 *** C 133

M95004020 *** P5 *** C 134 MA35A1781 *** P19 *** K 113 ME25E0691 *** P33 *** S 901 MF80A0780 *** P27 *** P 106

↑ *** P9 *** E 136 MA35A6758 *** P19 *** K 138 ME40A0426 *** P21 *** L 124 MG30A0700 *** P27 *** P 134

↑ *** P11 *** F 134 MB02A0608 *** P33 *** S 120 ME40A0963 *** P35 *** T 123 MG30A0740 *** P15 *** H 124

↑ *** P13 *** G 121 MB02A1608 *** P33 *** S 119 MF00A0391 *** P17 *** J 136 MG42A0181 *** P9 *** E 133

↑ *** P15 *** H 121 MB10M0256 *** P37 *** U 106 MF00A0608 *** P33 *** S 121 ↑ *** P37 *** U 113

M95005017 *** P3 *** B 119 MB25A0105 *** P21 *** L 130 MF00A0750 *** P17 *** J 115 MG43A0181 *** P5 *** C 145

↑ *** P17 *** J 142 MB25A0426 *** P3 *** B 139 MF00A1392 *** P17 *** J 110 MG43A1181 *** P3 *** B 116

↑ *** P21 *** L 123 MB25E0351 *** P17 *** J 901 MF00A1477 *** P17 *** J 121 MG44E0125 *** P11 *** F 122

↑ *** P33 *** S 108 MB45A0767 *** P19 *** K 131 MF00A1527 *** P17 *** J 101 MG75A0265 *** P15 *** H 106

M95011021 *** P19 *** K 148 MB60A0201 *** P33 *** S 128 MF00A1603 *** P17 *** J 128 MG75A1476 *** P5 *** C 127

M95012020 *** P3 *** B 146 MB60A0366 *** P29 *** Q 120 MF00A2780 *** P27 *** P 112 MH10A0160 *** P35 *** T 104

M95013021 *** P19 *** K 106 MB60A0420 *** P33 *** S 130 MF00A8910 *** P17 *** J 112 MH10A0194 *** P5 *** C 116

M95014017 *** P13 *** G 111 MB60A0601 *** P13 *** G 115 MF01E0350 *** P11 *** F 903 MH10A0245 *** P5 *** C 148

M95015021 *** P23 *** M 109 MB60A0719 *** P31 *** R 104 MF01E0411 *** P17 *** J 117 MH10A0252 *** P13 *** G 133

M95018021 *** P13 *** G 117 MB60A1368 *** P31 *** R 105 MF02A0834 *** P17 *** J 104 MH10A0267 *** P15 *** H 109

↑ *** P19 *** K 112 MB60A1620 *** P33 *** S 111 MF06A1620 *** P33 *** S 127 MH10A0283 *** P15 *** H 120

M95031021 *** P21 *** L 104 MB60A2352 *** P29 *** Q 122 MF10A0149 *** P33 *** S 126 MH10A0348 *** P5 *** C 107

M95037021 *** P23 *** M 104 MB60A2601 *** P19 *** K 122 MF10A0181 *** P5 *** C 131 MH10A0364 *** P9 *** E 127

M95052021 *** P21 *** L 131 MB60A2620 *** P33 *** S 109 MF10A0187 *** P5 *** C 139 MH10A0416 *** P9 *** E 146

M96001001 *** P19 *** K 130 MB60A3957 *** P31 *** R 102 MF10A0325 *** P9 *** E 143 MH10A0417 *** P5 *** C 118

M96001005 *** P9 *** E 125 MB61A0571 *** P19 *** K 126 ↑ *** P15 *** H 118 MH10A0418 *** P35 *** T 110

↑ *** P21 *** L 115 MB61A0601 *** P3 *** B 102 MF10A0553 *** P5 *** C 140 MH10A0419 *** P33 *** S 103

M96001017 *** P9 *** E 102 MB61A2477 *** P21 *** L 120 MF10A0555 *** P5 *** C 124 MH10A0435 *** P35 *** T 109

M96001020 *** P13 *** G 134 MB61A3454 *** P23 *** M 105 MF10A0709 *** P5 *** C 137 MH10A0456 *** P9 *** E 114

M96002001 *** P19 *** K 125 MB61A5601 *** P35 *** T 121 MF13A0135 *** P27 *** P 124 MH10A0484 *** P25 *** N 101

↑ *** P21 *** L 114 MB61E0434 *** P17 *** J 902 MF13A0191 *** P5 *** C 113 MH10A0530 *** P9 *** E 137

M96002017 *** P3 *** B 101 MB62A0228 *** P21 *** L 118 MF13A0192 *** P5 *** C 111 MH10A0553 *** P5 *** C 147

M96008017 *** P3 *** B 124 MB62A0523 *** P19 *** K 129 MF13A0350 *** P5 *** C 114 MH10A0571 *** P25 *** N 113

↑ *** P11 *** F 116 MB62A0572 *** P23 *** M 108 MF13A0452 *** P11 *** F 133 MH10A0572 *** P9 *** E 148

↑ *** P25 *** N 121 MB62A0707 *** P23 *** M 113 MF13A0456 *** P11 *** F 103 MH10A0584 *** P5 *** C 130

M96010052 *** P25 *** N 131 MB62A0757 *** P29 *** Q 127 MF13A0551 *** P5 *** C 102 MH10A0602 *** P29 *** Q 103

M96011017 *** P15 *** H 134 MB62A0762 *** P37 *** U 127 MF13A0572 *** P5 *** C 112 MH10A0626 *** P15 *** H 112

M96020021 *** P31 *** R 127 MB62A0767 *** P19 *** K 135 MF13A0683 *** P11 *** F 135 MH10A0663 *** P9 *** E 129

M97320099 *** P35 *** T 129 MB62A0797 *** P3 *** B 136 MF13A0750 *** P5 *** C 106 MH10A0682 *** P9 *** E 111

M98004017 *** P31 *** R 113 MB62A0797 *** P35 *** T 120 MF13A0767 *** P9 *** E 126 MH10A0691 *** P3 *** B 112

M98016050 *** P15 *** H 136 MB62A0921 *** P21 *** L 111 MF13A0793 *** P5 *** C 108 MH10A0694 *** P9 *** E 108

M98087021 *** P31 *** R 118 MB62A0957 *** P23 *** M 119 MF13A0950 *** P5 *** C 103 MH10A0700 *** P25 *** N 109

↑ *** P35 *** T 115 MB62A0975 *** P23 *** M 103 MF13A1456 *** P11 *** F 131 MH10A0722 *** P9 *** E 145

MA16A0495 *** P29 *** Q 131 MB62A1434 *** P23 *** M 102 MF13A1683 *** P11 *** F 107 MH10A0729 *** P25 *** N 118

MA16A0621 *** P17 *** J 141 MB62A1762 *** P37 *** U 128 MF13A2191 *** P5 *** C 110 MH10A0742 *** P3 *** B 104

MA20A0458 *** P7 *** D 103 MB62A1921 *** P21 *** L 106 MF13A2767 *** P11 *** F 111 MH10A0750 *** P9 *** E 109

MA20A0650 *** P21 *** L 119 MB62A1957 *** P23 *** M 122 MF13A4750 *** P11 *** F 108 MH10A0760 *** P15 *** H 143

MA20A0734 *** P35 *** T 116 MB62A2407 *** P19 *** K 121 MF13A9750 *** P11 *** F 101 MH10A0763 *** P15 *** H 116

MA20A5571 *** P17 *** J 140 MB62A5454 *** P21 *** L 122 MF13E1767 *** P11 *** F 902 MH10A0770 *** P35 *** T 111

MA20A6571 *** P29 *** Q 133 MB62A6477 *** P23 *** M 118 MF13E6456 *** P11 *** F 901 MH10A0830 *** P3 *** B 113

MA20A8571 *** P35 *** T 126 MB62E3105 *** P37 *** U 126 MF17A0565 *** P33 *** S 106 MH10A0915 *** P25 *** N 110

MA21A0256 *** P37 *** U 111 MB62E4105 *** P21 *** L 901 MF17A1476 *** P9 *** E 104 MH10A0980 *** P25 *** N 124

MA21A1256 *** P37 *** U 112 ME10A0408 *** P29 *** Q 101 MF17A2476 *** P9 *** E 107 MH10A0981 *** P25 *** N 116

MA21P0454 *** P19 *** K 133 ME10A7910 *** P15 *** H 126 MF20A0130 *** P35 *** T 119 MH10A1252 *** P13 *** G 128

 39 PLK-G2516R



 索引
 INDEX-3

部品ｺｰﾄÿ ﾍĀｰｼÿ Fig 部品ｺｰﾄÿ ﾍĀｰｼÿ Fig 部品ｺｰﾄÿ ﾍĀｰｼÿ Fig 部品ｺｰﾄÿ ﾍĀｰｼÿ Fig
Parts No. Page No. Parts No. Page No. Parts No. Page No. Parts No. Page No.

MH10A1352 *** P13 *** G 124 MH27A0228 *** P15 *** H 128 MH27A0957 *** P19 *** K 101 MH27A5567 *** P29 *** Q 137

MH10A1417 *** P25 *** N 106 MH27A0230 *** P9 *** E 117 MH27A1272 *** P37 *** U 129 MH27A5750 *** P11 *** F 130

MH10A1456 *** P9 *** E 113 MH27A0266 *** P23 *** M 106 MH27A1339 *** P3 *** B 143 MH27A6339 *** P7 *** D 109

MH10A1530 *** P25 *** N 122 MH27A0272 *** P21 *** L 133 MH27A1352 *** P31 *** R 125 MH27A6454 *** P21 *** L 112

MH10A1683 *** P13 *** G 122 MH27A0308 *** P23 *** M 112 MH27A1359 *** P7 *** D 112 MH27A6476 *** P33 *** S 132

MH10A1694 *** P9 *** E 106 MH27A0315 *** P31 *** R 128 MH27A1390 *** P19 *** K 127 MH27A7339 *** P7 *** D 110

MH10A1701 *** P25 *** N 136 MH27A0339 *** P3 *** B 107 MH27A1429 *** P19 *** K 120 MH27A7454 *** P31 *** R 115

MH10A1722 *** P9 *** E 120 MH27A0352 *** P19 *** K 152 MH27A1450 *** P11 *** F 106 MH27A8339 *** P7 *** D 114

MH10A1740 *** P13 *** G 129 MH27A0359 *** P3 *** B 120 MH27A1454 *** P9 *** E 149 MH27A8454 *** P31 *** R 122

MH10A1741 *** P15 *** H 141 MH27A0361 *** P3 *** B 122 MH27A1476 *** P7 *** D 113 MH27A9339 *** P7 *** D 116

MH10A1750 *** P9 *** E 115 MH27A0390 *** P13 *** G 126 MH27A1477 *** P19 *** K 107 MH27B0339 *** P29 *** Q 107

MH10A1848 *** P13 *** G 118 MH27A0407 *** P13 *** G 106 MH27A1508 *** P35 *** T 128 MH27B1339 *** P29 *** Q 115

MH10A1956 *** P15 *** H 127 MH27A0409 *** P33 *** S 131 MH27A1523 *** P19 *** K 143 MH27B4339 *** P27 *** P 901

MH10A2181 *** P5 *** C 149 MH27A0420 *** P3 *** B 123 MH27A1567 *** P29 *** Q 132 MH27B5339 *** P31 *** R 110

MH10A2508 *** P35 *** T 127 MH27A0429 *** P19 *** K 118 MH27A1601 *** P17 *** J 143 MH27E0150 *** P31 *** R 901

MH10A2708 *** P13 *** G 138 MH27A0450 *** P11 *** F 128 MH27A1603 *** P13 *** G 114 MH27E0190 *** P5 *** C 901

MH10A2722 *** P13 *** G 108 MH27A0453 *** P11 *** F 129 MH27A1650 *** P3 *** B 130 MH27E0383 *** P9 *** E 905

MH10A2740 *** P15 *** H 140 MH27A0454 *** P3 *** B 129 MH27A1758 *** P19 *** K 149 MＨ27E0484 *** P13 *** G 102

MH10A2956 *** P15 *** H 139 MH27A0455 *** P21 *** L 113 MH27A1767 *** P19 *** K 150 MH27E0550 *** P5 *** C 904

MH10A2FUS *** P33 *** S 105 MH27A0456 *** P9 *** E 123 MH27A1770 *** P19 *** K 103 MH27E0580 *** P9 *** E 904

MH10A3181 *** P5 *** C 150 MH27A0470 *** P3 *** B 135 MH27A1780 *** P27 *** P 117 MH27E0599 *** P29 *** Q 901

MH10A3508 *** P29 *** Q 124 MH27A0476 *** P7 *** D 107 MH27A1797 *** P27 *** P 140 MH27E0688 *** P27 *** P 114

MH10A3FUS *** P33 *** S 104 MH27A0477 *** P19 *** K 104 MH27A1833 *** P13 *** G 123 MH27E0848 *** P19 *** K 123

MH10A4508 *** P29 *** Q 125 MH27A0500 *** P27 *** P 123 MH27A1849 *** P3 *** B 140 MH27E1148 *** P27 *** P 113

MH10A4572 *** P13 *** G 139 MH27A0508 *** P13 *** G 119 MH27A1920 *** P19 *** K 117 MＨ27E1484 *** P29 *** Q 104

MH10A4750 *** P9 *** E 901 MH27A0516 *** P27 *** P 127 MH27A1957 *** P19 *** K 110 MH27E1688 *** P27 *** P 109

MH10A5477 *** P25 *** N 111 MH27A0523 *** P11 *** F 112 MH27A2339 *** P3 *** B 127 MH27E1848 *** P19 *** K 140

MH10A5601 *** P25 *** N 120 MH27A0551 *** P3 *** B 144 MH27A2390 *** P19 *** K 142 MＨ27E2484 *** P29 *** Q 109

MH10A5740 *** P27 *** P 105 MH27A0567 *** P29 *** Q 130 MH27A2454 *** P11 *** F 113 MH27E2508 *** P35 *** T 902

MH10A5910 *** P15 *** H 115 MH27A0571 *** P19 *** K 141 MH27A2456 *** P9 *** E 903 MH27E2688 *** P27 *** P 115

MH10A6740 *** P27 *** P 104 MH27A0595 *** P31 *** R 101 MH27A2476 *** P7 *** D 117 MＨ27E3484 *** P29 *** Q 114

MH10A6910 *** P25 *** N 115 MH27A0600 *** P5 *** C 120 MH27A2477 *** P19 *** K 109 MH27E3688 *** P27 *** P 110

MH10A7339 *** P25 *** N 102 MH27A0601 *** P7 *** D 105 MH27A2567 *** P29 *** Q 134 MH27E4688 *** P27 *** P 132

MH10A7454 *** P35 *** T 113 MH27A0603 *** P13 *** G 103 MH27A2601 *** P29 *** Q 116 MH27E5688 *** P27 *** P 136

MH10A7601 *** P35 *** T 106 MH27A0606 *** P7 *** D 102 MH27A2603 *** P29 *** Q 108 MM11A0245 *** P5 *** C 123

MH10A7740 *** P27 *** P 111 MH27A0613 *** P33 *** S 107 MH27A2750 *** P9 *** E 122 MM11A0556 *** P5 *** C 141

MH10A8601 *** P35 *** T 107 MH27A0650 *** P3 *** B 125 MH27A2780 *** P27 *** P 102 MM11A0702 *** P5 *** C 122

MH10A9601 *** P29 *** Q 112 MH27A0660 *** P9 *** E 130 MH27A2833 *** P13 *** G 127 MM11A1479 *** P33 *** S 123

MH10B1339 *** P29 *** Q 118 MH27A0664 *** P9 *** E 132 MH27A2957 *** P23 *** M 123 MN10A0135 *** P27 *** P 122

MH10B2339 *** P29 *** Q 117 MH27A0691 *** P27 *** P 126 MH27A3339 *** P3 *** B 142 MN10A1456 *** P9 *** E 124

MH10E0193 *** P33 *** S 118 MH27A0692 *** P21 *** L 110 MH27A3390 *** P21 *** L 108 MN10A3245 *** P37 *** U 114

MH10E0210 *** P5 *** C 903 MH27A0740 *** P27 *** P 116 MH27A3454 *** P13 *** G 104 MN35A0628 *** P15 *** H 137

MH10E0285 *** P15 *** H 901 MH27A0742 *** P3 *** B 149 MH27A3456 *** P11 *** F 114 MN52A1245 *** P5 *** C 142

MH10E0456 *** P9 *** E 902 MH27A0758 *** P19 *** K 145 MH27A3476 *** P7 *** D 118 ↑ *** P37 *** U 116

MH10E1210 *** P37 *** U 118 MH27A0767 *** P19 *** K 144 MH27A3477 *** P19 *** K 116 MN60A0620 *** P27 *** P 131

MH10E2519 *** P25 *** N 104 MH27A0770 *** P11 *** F 119 MH27A3567 *** P29 *** Q 135 MN70A1780 *** P13 *** G 130

MH10E2848 *** P9 *** E 101 MH27A0776 *** P3 *** B 141 MH27A3601 *** P31 *** R 121 ↑ *** P15 *** H 123

MH10E3519 *** P25 *** N 127 MH27A0778 *** P21 *** L 102 MH27A4339 *** P3 *** B 110 MN70A2456 *** P11 *** F 109

MH10E5508 *** P35 *** T 901 MH27A0780 *** P27 *** P 119 MH27A4456 *** P11 *** F 904 MP40A1740 *** P27 *** P 108

MH27A0131 *** P35 *** T 118 MH27A0781 *** P21 *** L 105 MH27A4476 *** P7 *** D 119 MS01A0155 *** P9 *** E 144

MH27A0148 *** P27 *** P 133 MH27A0797 *** P27 *** P 139 MH27A4567 *** P29 *** Q 136 MS01A1976 *** P33 *** S 114

MH27A0165 *** P31 *** R 112 MH27A0833 *** P9 *** E 147 MH27A4750 *** P11 *** F 105 MS02A0101 *** P37 *** U 101

MH27A0191 *** P5 *** C 109 MH27A0849 *** P3 *** B 108 MH27A5339 *** P3 *** B 148 MS02A0128 *** P9 *** E 135

MH27A0225 *** P27 *** P 125 MH27A0850 *** P13 *** G 113 MH27A5454 *** P19 *** K 151 ↑ *** P33 *** S 101

MH27A0226 *** P7 *** D 101 MH27A0920 *** P19 *** K 108 MH27A5476 *** P31 *** R 126 MS02A0463 *** P15 *** H 902

 40



 索引
 INDEX-4

部品ｺｰﾄÿ ﾍĀｰｼÿ Fig 部品ｺｰﾄÿ ﾍĀｰｼÿ Fig 部品ｺｰﾄÿ ﾍĀｰｼÿ Fig 部品ｺｰﾄÿ ﾍĀｰｼÿ Fig
Parts No. Page No. Parts No. Page No. Parts No. Page No. Parts No. Page No.

MS02A0479 *** P33 *** S 122

MS02A0976 *** P33 *** S 117

MS02A1101 *** P3 *** B 132

MS02A1976 *** P33 *** S 116

MS02A2101 *** P37 *** U 102

MS02A2456 *** P19 *** K 134

MS02A2976 *** P33 *** S 115

MS02B0257 *** P21 *** L 128

MS03A0181 *** P37 *** U 119

MS03A0256 *** P37 *** U 107

MS03A0262 *** P15 *** H 110

MS03A0703 *** P15 *** H 103

MS03A1256 *** P37 *** U 108

MS03A1572 *** P15 *** H 105

MS03A2780 *** P27 *** P 101

MS05A0976 *** P33 *** S 113

MS05A1976 *** P33 *** S 112

MS06A0567 *** P33 *** S 137

MS07A0180 *** P17 *** J 131

MS07A0782 *** P17 *** J 105

MS07A0836 *** P17 *** J 106

MS07A1603 *** P17 *** J 134

MS10A0180 *** P37 *** U 120

MS10A0245 *** P37 *** U 117

MS10A0451 *** P11 *** F 126

MS10A0838 *** P17 *** J 129

MS10A1691 *** P27 *** P 137

MS10A1740 *** P15 *** H 130

MS10A1742 *** P27 *** P 138

MS10A1976 *** P33 *** S 124

MS10A2976 *** P33 *** S 125

MS13A0572 *** P21 *** L 127

MS14A0553 *** P5 *** C 125

MS14A0682 *** P9 *** E 118

MS14A1180 *** P5 *** C 126

MS14E0180 *** P5 *** C 902

MT60A0802 *** P5 *** C 143

MV30A0256 *** P15 *** H 111

↑ *** P37 *** U 104

MV30A1256 *** P37 *** U 105

MV35A0106 *** P37 *** U 103

 41 PLK-G2516R




